i

PR

»

*3EVISION RECORD LOG

REVISION .

. DATE - .

INSERTED . -

[ Case

. Tenneco Company

Issued May.l 1979

- -

- D100.& D130 BACKHOES
Parts Catalog B1275 .

Note: .Disca(d_barts catalog A1275.

Printed in U.S.A

[ amies— o -xme

e e L SR

ALPHABETICAL INDEX

PAGE GRID

Boom ............... ... .33 G8
- Buckets .......... e 3B 0 A10

Cylinders - : ' ,

- Boom ........... PO 47-59 B8-C6
Bucket ........... e 47—59{2 " BB-C6
Dipper Arm ... e 47-59 ° - BB-C6
Stabilizer ............ EF 45" . B6

“BWING. v a5 B6

DPecals ... 33-37-41 AB-A12-B2
] Frames-main-............... 3 - AB
- Hydraulic circuits - . '

* "Boom, Dipper Arm and

Bucket Circuits . ........ . 39-43 Al4-B4
- Swing-and Stablizer Circuits . 37-41. A12-B2
King Post (swing tower) .. .. .. <31 AB
Levers-control .. ........0... 3741 A12-B2
Stablizerlegs.............. - o3 © AB -
Swing Towers (King Post) . . . .. - 31, AB
Transportlinks .............. 33 - A8
Valve -'Backhoe Control .. ... L37441-67 A12-BZ,
’ C8-C10

NOTE; See grid G2 for - BO8 Hydraulic Blower
'_ See grid E2 for - BH750 WD Backhoe




B

lndexes

"« This Parts Catalog is arranged for easy

_ - identification. of Genuine CASE Service

Parts. An alphabetica.l index is provided at.
the front of this Catalog to.locate the major.
groups or agsemblies, A numerical index at

the rear of the Catalog gives the part num-

bers and the pages on which they are de-~
scribed

Illustrailons

All parts are illustrated in "Exploded

Views" which show the individual parts in

their normal relationship toeachother. Re- -

ference numbers are used in the illustra--
tions, These numbers correspond to those in

.the "Reference Number" column andare fol~

""lowed by the part number, descriptmn and

quantity required.

Orders | -
Orders shouldplainly specify corréct part '

number, full description, quantity required,

- machine model and engine model, machine

and engine serial numbers, method ofship—
ment and shlppmg address.

-Changes

When changes to the machine make it nec-
eéssary, revised pages for this book will be
.issued. The revised pages will be issued with
the same page number as those they.replace
and the "issue" number and date w111 be
advanced,’

It is imperative that rewsed Parts Book
pages be inserted into their respective
Parts Books as -soon as received. Failure

.to do so will lead to confusionand defeaf the -

purpose of the book.

lndented Descrlptwn

Indented parts in the descnpt:ve list are a part of the precedmg assembly or sub—assembly ‘

The quantity shown in the "Number Required" column is the number of parts used on a ma-

chine except where parts are'indentedin descriptive list. In this case the guantity shown is the

number reqmred for the preceding assemblyr or sub-assembly. -

. —

' REF, <PART NO,

" DESCRIPTION ] .- TREQD

- A 55159 CYLINDERASSY-rea.rsteermg..-...........3 ..... 1

- 28, A 56208 SOCKET ASSY --rear cylinder . . ............... SR |

29 A 55956 - . PLUG - adjusting, socketassy . ...........:i....1

30 A 55957 SEAT -socketball. . .......... ... 2

31 A 56210 . SPRING = 80Cket . . . .oo.vviueinn e ey 1

32 A 56209 SEAT - socket spring . ... ... cuv e e 1

33 .G . 45175 CLAMP ASSY - socket a88F . . . .. v v v v v v v v e v nnen s 1

16- 836 BOLT -~ 1/2" x 2-1/4" N.F. hex. . e s e O |

34 -132- 104 PIN - cotter, 3/16" x 3", .. .. e r e et a1

35 A - 55889 STUD - ball,socket & cylinder . ..,........... ... 2

36 13- 410 BOLT - 1/4" x5/8" N.C.,hex. . .. ... ............. 4

37 92~ 4 LOCKWASHER - 1/4" SAE .. ...... () ...... S 4
. Terms “Right Hand" and "Leit Hand"

"Right Hand" and "Left Hand" sides of this machine are determined by standmg at the. rear
of the unit and facing in the direction of forward travel.

~

. D100 & D130 BACKHOE . .
SERIAL NUMBER LOCATIONS -




181358

e

[ S SRR B

LR LY PR

D1DOBACKHOE T

MAIN FRAME STABILIZER AND KING POST ~ + .~ ==

i - PART NO,

REF:
17 REF.
2 0 113- 248
3  NSS
4 1g2- 21
5. 128- 103
6 ' H 747170
-7 H 308726
8 H 308726
9, 187- 10589
10 192- 20
11 F 62235
12 HO . 50831
13 HO 52068
14 H 514554
15 H 514117
16 "HO 51870.
17 132- - 48
18 'HO 31161
19 H 514562
20 H - 514570
© H 907683
21 A 30338
22 NSS
23 HO 50377
24 131- 1171
25 . 195- 541
26 H 514125
27 HO 50724
28 113- 650
29 113- 604
30 195- 541
31 129- 107
32 H 514380
33 113- 208
34 192- 21
35 195- 525
36 HO - 50369
36A. 178 -53
37 H 514596
38 HO 56192
33 H. 747170
40 '192- 311
41 131- 1037
42 H 625756
43 113- 424
44 195- 533
45- 192- 23
46" 129- 105
47 219- 8

" Printedin U.S.A

DESCHIPTION K ' . REQ'D vy
MAIN FRAME ASSEMBLY - see pages 17 thru 15 for proper frame ........ 1 T \
MHCS - 3/8" - 16'NC x 2-3/4", ‘plated e 8 ., -
BLOCK - swmg cylmder e e 4
WASHER -'lock, 3/8", plated .. .. ..o UUDTOUI -}
NUT - hex, 3/8" - 16 NG, plated ...............c.oo. 0o b, ....8
BEARING - King post .........ooiveeeneiin P 1
FOOT REST-RH ........... e FEFPR U el
FOOT REST - LH \ooivieins i 1
SCREW - self-tapping, 5/16" - 18 NCx 3/4", plated ................ P -
WASHER - lock, 5/16" plated .......... beenieas o e ...8"
SNAP RING ..o e el 4
PIN - stabilizer cylindér, closed end ........ e e P L2
- SPACER - stabitizer-cylinder ................oooovil oL, PR |
"STABILIZER - tube, . [ 2
CYLINDER - stabilizer, parts list page S S 2 .
PIN - stabilizer ........................ e e e e 2
PIN - cotter, 1/8" x 1" ...... P S, 4 .
PIN - stabilizer pad to stablhzer e e e 2
PLATE - LH oo e e 1T
*PLATE-RH ...... R E T R B | 7
KIT - stabilizerspike .......... ... ... i 1
PIN -lock ................ T U Ve e, 4
"SPIKE - stabilizer ........................ e PR e 4
GUIDE - rack, swing cylinder .................. N 1
NUT - hex, self lock, 5/8" - 18 NF, plated ... .ol Peauanns 1
WASHER - fiat, 5/8"; plated ................ e e . 1
CYLINDER - swing, parts list page4s ............ R e . 1
HOUSING -lower mast .............ooueee i, N 1.
HHCS - 5/8” - 11 NC x 6-1/2", plated .............. beveninins e 1
HHCS-5/8"-1'1NCxE".pIated................‘:] ....... e e 12
WASHER: - flat, 5/8” plated ... ... ...l e e 4
NUT - hex, 5/8" - 11 NC, plated ....... PP e L4
S COVER -gear ... bae e e 1
HHCS - 3/8" - 16 NC x 1- 1/4" plated ............. e e e 4
WASHER - [ocK, 3/8", plated . ... S 4
WASHER - flat, 3/8", plated ......... P 4
GEAR - swing R PRI P
. SCREW - set, 3/8” - 16 NC x 3/8", swing gear NOtSROWR ..., 4
KING POST - swing tower .:...............cvuvite.. el e 1
BUSHING - post .................. PR
BEARING - mast ....... e e e e, e 2
WASHER - lock, bearing ................. NI A e S 1.
~NUT - lock, bearing ....... e e, S L1
BUMPER - cushion ...........coiviiannnn. .. el e 2
HHCS -1/2”" - 13NC x 1", plated ............ e e e e .4
WASHER - flat, 172" ... .. i e e i .4 _
WASHER - jock, 1/2", plated ................. e 4 i
NUT - hex,.1/2" - 13 NC, plated .. R R TR S YU URReE S s
GREASE FITTING - stralght 1/47 - 28 NF-taper B e Z

Issued May, 1979




S 5
: ', REF. PART NO.
\ 11 . REF. -
52  HO 50526

i 3 - HO 56045

TL 4 113~ 209

1 5 H 313981

s 6 -192- .21

7 120- 103

© 87 H-- 514620

'8  HO 50435
.. 10. HQ 56184

o1 REF.

to12  F . 62235

©13 195 454

. 14 HO 50658

{15 * 514687

b6 'EO 56192

17 56184

4 18 HO ~ 50690

4 19 HO 53793
To20 / NSS -

Y 113- /219

L 22 H - 313981

23 1g2-/ 27

24 129/ = 103

M / 905380

25 H/ 58952

26 HO ' 60616

f.27 A 30338

28 -HO 508690

29 K . 313981

30 x113- .. 208

31 192- . 21

32 'H 257048

33 132- 152

.- 34 HO 50882

35 132- . 20

36 REF

37  219- - 8

38 321°. 3196

Y :
i g
o
741:{59.&
A CoT
oy Printed in U.S.A.

e s Pendia T at e AT R ENEEE

: ' !
!, D1DD BACKHOE 33
BOOM DIPPER ARM AND. BUCKET'
/
- DESCRIPTION | . REQ'D
KING POST swing tower, parts list page 3. L AR
PIN - boom attaching ................ .- T DA
PIN - boom cylinder, rodend ......... i O 1
HHCS- 3/8" - 18 NC x 1-1/2", plated ..onveviieirinennenennnnns. OIS P
PIN' - keeper.........................;'....- ..... IR Ao
WASHER - fock, 3/8", pldted ................cooivviiin o 1
.NUT - hex, 3/8” - 16 NG, plated R D i 1
BOOM.ASSEMBLY ...o\iiireeones it eensn, L eenenis 1
BUSHING - boom mounting .......oovvvviennnnioaen .. S 2
BUSHING - dippermounting ..........oveviinuin, e, e 2
CYLINDER boom, dipper arm and bucket see pages 47 thru 59 for
proper CYINAErs ... .o i i 3
SNAP RING it e e e ST 2
WASHER - flat, 1-1/8" ... i i e A .3 -
PIN - dipper arm. to boom ...l Lo, ‘.". e
DIPPER ARM ASSEMBLY - crowd arm R 1
BUSHING - dipper mounting. ...........cooiii il 2
BUSHING - bucket mounting .......... ... . v aan e 2.
PIN - cylinder retaining .7.................. Nttt ey e 2
SPACER - boom and dipper eylinder ...l . >
SPACER —transport link ... e 1
HHCS - 3/8" - 16 NCx2‘ plated T
PIN - Ko e e e 2
WASHER - lock, 3/8", plated .............................................. 3
.NUT - hex, 3/8” - 16 NC plated ... 3.
KIT - transport ink ... oo i 1
S LN - NS DOt e e 2
CLIP ~retaining ... e ..2
PIN = 00K L e e e e e 2
PIN - cylifder retaining ... ..o i i 2
PN - KBEPEr L.t 2
HHCS - 3/8" - 16 NC x 1-1/4", plated ........ 0 ... . .. i, .2
WASHER - lock, 3/8", plated ... o e 2
PIN - cylinder to bucket ... . it e i
PIN - cotter, 1747 x 1-3/4" e e 1
PIN - bucket hinge ... ... . . . i e 1
PIN - cottér, 3/8” x.2" ................ S 1
BUCKET - sée page 35 for options ...i...o.ooeeeeeo i i, 1
GREASE FITTING - straight, 174" - 28 NF taper .......................... 1-
DECAL D100 L 3 e 2

Issued May, 1979 | '_

!




) oA - . i i* % o ) %
g R )
‘ P = D1do BACKHOE ‘
i v
1  BACKHOE BUCKETS o/
o L STANDARD BUCKETS S ,
e ! REF. PARTNO. . - . DESCRIPTION “\ ‘ ‘ - . REQD
1 H 905158: BUCKET ASSEMBLY - 12" (305 ‘mm) machlnery item ......... e 1/, - Y
\ : 2 HO 50823 . BUSHING - cylinderpin ................... ... .. e bt 2/ - \
., 3  HO -56184"  BUSHING - buckethmge T e e 2 S
ti4 HO- | 36657 SHANK .~ toofh .................... hreean J I e aiaaaaaer sy ! 4;'
208 T 4186 | POINT = 100th 1o i s s 4
;oo H 905166 BUCKET ASSEMBLY - 16" (406 mm) machmery item ... 1
27 HQ 50823 BUSHING - cylinder Bin ......ooooeseeiiiinnnn, e here 2
3 HO. 56184 BUSHING - bucket hmge B A PR wlieadd e 2
" 4 HO 38657 SHANK -tooth ... ........... R, e 4.
5 T . 41186 POINT -tooth: ... ... .. 0 vl e, Mo 4
{17 H . 905174 = BUCKET ASSEMBLY - 20" (508 mm) machmery nem R S | :
: . 2 HO 50823 BUSHING - cylinder pin e R T
3 - HO 56184 BUSHING - bucket hmge ........... T I .2
4 "HO 36657 SHANK - tooth ............... [, T 4
5 T 47166 . POINT - t0oth «...iiii e et 34
1 H 905182 BUCKET ASSEMBLY - 24“ (610 mm) machinery item ........... e 1
2 HO  50823. ©  BUSHING - cylinder pin .o.ouimeeee e o, PR e 2
3 HO 56184 BUSHING - bucket hlnge ..... . e T I T 2
4 HO .36657 - SHANK - tooth .......... ST e U CeevilllB.
5 T 41166 POINT - tooth ... e [ 5
1 H . 905190 BUCKET ASSEMBLY - 36” (914 mm) machinery item .................... 1
2 HO 50823 BUSHING - cylinder 211 o .2
3 HO 56184 BUSHING - bucket hinge ..... ey e e a2
4 HO 38657 . © SHANK - tooth, .............., T 7
5 T 41166 POINT—toothL .......... el e e T
) ) BELLHOLE BUCKETS
T H 905102 BUCKET ASSEMBLY = 12" (305 mm} rnachmery item ...... e, L1
7. HO 50823 = BUSHING - cylinder pin ........ N e 2
- 8 HO 58184 BUSHING - cylinder hinge .................. e, 2
§ HO 61283 SHANK - tooth ......... e e e 4
107 T - 41166 POINT - t00th .veviaeei it e, S w4
.11 HO 61424 BLADE ~cutting ... o e e 21
6 H ™ 805117, BUCKET ASSEMBLY-~ 18" (457 rnm) machmery @M 1
70 HO 50823 - BUSHING - cylinder pin ,...... e PO 2
8 HO 56184 "BUSHING -.cylinder hinge™ .........0c.o.. i oot R e 2
.8 HO 61283 SHANK - tooth . .x.......... O e et e 4
10 T 41166 POINT - tooth™........... S S S 4
11 HO 61432 BLADE - CULING .ottt e e e e 2
6. H 905125 BUCKET ASSEMBLY 22" {559 mm) mach!nery item ... g s 1 -
7 HO- . 50823~ BUSHING - cylinder pin ...........6coeviin.. fereees e L2
8 - HO 56184 BUSHING - cylinder hinge.-.7............... e e 2
T8, T HO . 61283 © SHANK - tooth voovvvnnnnn. . e e 5
10 . T 41166 POINT - tooth .. 0 e ceaiee 5 - . ’ e
11 HO 81440 BLADE - cutting .............. P 1 -
.6 H 905133 BUCKET ASSEMBLY - 36" {914 mm) machineryitem .............. L o
.7 HO 50823 " . BUSHING - cylinder pin ....... e e e e 2 )
. B HO 56184 BUSHING ‘cylinder hinge ...... R e e e, L2 .
9 . HO 61283 SHANK -‘tooth ......... S e S e 7 .-
<7 10 T~ 41166 POINT -tooth ......... i, A e T
x 11 HO, 61458 BLADE - cutting ... i e e e eeae e 1
741360
; /e
PrintedinUSA. = =0 . ' - .- - Issued May, 1979
N ’
R l;i-




36

CGPERATE BACKHOE
FROM OPERATOR'S SEAT
QNLY

181 & .

R

DEN PR AP R A E R R o I

PR AR S

el e LR

T i

. REF. PART NO . 7 DESCHIPTION e - REQD.
1 - - REFR  VALVE - control, see.pages 67 thrug7.......... e ileenn e 1
2 - M/ 514588, PLATE - valve mounfifg ............. [ e e 1
3. 113- 335 HHCS -7/16" - 14 NC x.3/4", plated .,....... P R .3
4 182- | 22" WASHER - lock, 7/16", plated ..... P S e e 3
5 195~ 529 - WASHER -flat, 7/16", plateq ........oooiiiiiiile it < A
6 113- 208 HHCS - 3/8"-16NCx11/4" plated ......... A D S 4
7 182- " 21 - WASHER - lock, 3/8", plated ....... .o s .4
8 195- 525 WASHER - flat, 3/8", plated .........c.ovevnennnn.... e tereenn.d
9  187- 1069 SCREW self tappmg '5/16" - 18 NCx3/4" platéd ..... % ....... PR
10, 192- . 20+ WASHER --lock, 5/16", plated ........ U, e 4
11 HO 50880 GOVER'-valve linkage ................. e, P o1
12 'H 102743 DECAL -~control 1evers ......c..couieeeeenunnnnnnnnn, e T
13 138- 2002  PIN - spiral, 3/18” - 1-1/4" ......... e e 2ol
14 HO 50914 ° SHAFT - valve.lever ....... T, e M
15 HO . 50716 SPACER - levershaft .............., e e 2
16 HO 50922 - LEVER --boom and dipper stick-........ BUDU. e T 10,2
17 HO 50930 LEVER - stabilizer ........... .. U SO S S - T
18 'HO 83436 = LEVER - outer, LH, swing ........ e .. U S

©.19  HO 83444  LEVER - outer, RH, swing ........ e i e .1
20 ,HO 50558 LINK -valvelever .............. e e eadd DU 12
21 HO 35279 PIN-clevis ..ol i, e e 12

22 132- 5 PIN-cotter, /16" x 1/2" ................ TN i PR 12
23  218- 5403  FITTING - straight, male - : . . S onB
24 281- 5006 . O-RING ....... e e e e e e e aa, P

"25 'H 514430 tube - pressure .........eneaini ool e
26 H 514448  tube -return ...
27 H 514760 TUBE - upper port of valve to swing cyllnder LH oo e 1
28 H 514778  TUBE - lower port of valve to swing cylinder, RH ....... P 21
29 H 514786  TUBE - lower port of vaive 1o stabilizér cylinder, LH .= ..........t..... 1.
30 H 514794 . TUBE- lower port of vaive to stabilizer cylinder; RH ...7. ... ..... PR 1
31 H 514455 TUB par port-of valve to stabilizer cylinder, LH i ... . .ol .. L
32 'H 514463  TUBE - upper port of vave to stabilizer cylinder, RH ..... e 1
33 HO 51474 HOSE. - hydraulic, stabilizer cylinders, 9" (229 mm) 10ng ........... e 4
34  21B- 5006 O-RING ... :cooiiiaini.... ............... 4.

© 85 218 5406 FITTING - straight, male ..................... [ e eyt 2

© 36  218-7 5007 O-RING ... e e e e 1
87 H 514117  CYLINDER - stabilizer, parts I:st page 45/ P 2
38 H 514125 CYLINDER - swing, parts llst page 45 .............. M R ceieni
39 321- " 3054  DECAL - warmng e P DU e L 2

T

o

. -’-1
!

;

Printedin U.S.A, .

’m‘ N

D1OGBACKHOE Ll a7
o BACKHOE HYDRAULIC LINES S |
.;'SW!NG CIRCUIT STABIL]ZER CIRCUIT AND CONTROLS

USED BEFORE BACKHOE s P1520301

- i Issued May, 1979

~ ‘
: e -
; . : i
@ i T

]




S DIPPER CIR_CU!T
] soom cIrRcuUIT
[CJ eucker circurir

71362

Y

i

et 2 e T

P

Bnin «

e ke

F R e e LT

1

i P P SCRENPU LN Vi Sl ST

s’

s D1OOBACKHOE A - D

BACKHOE HYDRAULIC LINES
_BOOM, DIPPER-ARM AND BUCKET CIRCUITS _

USED BEFORE BACKHOE sn P1520301

REF. PART NO, DESCRIPTION S REQD. .
1 REF  VALVE - control, see pages BIthru 67 ..\vvei e, e e 1
2 218- . 5252 FITTING - straight ..o e e e e 2
3 218-" 5006, O-RING ...t e ree e ea 1
4 218- BO0B - O-RING ..ttt i e et e e e 10
95 + HO . 51458 '~ HOSE - lower valvé port, 35” (889 mmjlong -...... L A 24
6 HO 51468 HOSE - upper valve port, 38" (985 mm) long ....5...o.ovuint.... el 2
7+ HO '51433 - "HOSE - upper valve port to dipper cylinder, 58" (1473 mm} Iong .......... 2
8- HO 51441 HOSE - lower vaive port to dlpper cyllnder 56" (1422 mm) long ........... 1.
g /H’ 52548  SPRING - hose retaining .....0................ e 2
10/ HO 52571 - CLAMP - spring:retainer ........... teeeaenas e (RN 1
11 13- . 37 HHCS-1/4" -« 20 NC x 3}4" plated e e e, 4
12 HO 51763 CLAMP - hose ........00.ciili.. P A PR e L2
13 .182-- - 19" WASHER - lock, 1/4”, plated ........ A e e P 2
14 -129-  -101 . NUT - hex, 1/4" - 20NC, plated".......... e 2
15 - 13- . 121  HHES - 5/16” - 18 NC x 2", plated ...... S T RN 1
16 192- 20,  WASHER - lock, 5/16", plated ............. [ U 1
"17 HO 52580 CLAMP -tube .................... e e e e |
18 HO 51748  CLAMP - tube. ....... e e 1
18 H 513897 TUBE - at boom cylinder. ............... TR RO 2
20 H - 513689 TUBE'- bucket cylindér, BH ......ooourrnrnrn, el e |
21 H 513871 TUBE - bucket eylinder, LH . ..................... e e aa ey -1
22 113- 121 HHCS-5/16" - 18 NC x 2", plated ........: DU e 2
23 129- 101 WASHER - lock, 5/18" 'plated .......... e [ 2
24 HO 51755 CLAMP -tube .........ccoceveneein... A S ST P B
25 HO " 52399 HOSE - at boom cylinder, 15" (381 MM IONG vveiiieennl i L2 :
26 HO 51482 _ . HOSE - at bucket cylinder, 24" (610 mm}long ...........oooun.... P 2
27 13-, 4 \MECS - 1/4" - 20 NC x 1, plated ... .. O ST .2
28 192- 19 :*WASHER - lock, * 1/4", piated ML e e 2
T20 H 276758 CLAMP = ROSE ..ottt e e 2-
30 REF. CYLINDER -.boom, dipper and bucket see pages 47 thru 57 for .
’ . proper cyllnders ...................................................... 3 -
# r
PrintedinU.S.A, - Issued May, 1979
. " )




OPERATE BACNHOE
Enom OPERATORS SEAT
* ALY

LB L

[ L PR L g Y, )

L

. D100 BACKHOE .
- BACKHOE HYDRAULIC LINES | '
SWING CIRCUIT, STABILIZER CIRCUIT AND CDNT.HOLS

USED BACKHOE sn P15203Q1 AND AFTER -

REF. PART NO. ) DESCRIPTION A REQ'D.
1 . - REF.  VALVE - control, see pages 61thru 63 .............0....... e
2 H " 514588 PLATE - valve mounting .............. e e PR |
3 113- 335 HHCS - 7/16" - 14 NC x3/4", plated ., .............. e .3
.4 192- 22 . WASHER - lock, 7/16", plated .............ooooon. .. e e 3
5 195- 529  WASHER.-fiat, 716" plated .......... e P 3
6 113- 208 HHCS - 3/8” - 16 NC x 1-1/4" olated ............... e . 4
7 - 192- 21 WASHER - lock, 3/8", plated ..... P L L:4c
8 » 95- 525  WASHER -flat, 3/8", plated ...........:..00...... N e a4
9 138- 98 PIN-roll;-3/16" x 144/4" .. ... ........... T T S 1
10 - REF. "WASHER-flat ..................... e [ D 2
11 HO " 50716 SPACER -lever ..................... e B S L2
12 H 191908 SPACER - 18VEr ... ..uoilei it iip e 5
13 HO 50914 . SHAFT -lever ............ e B 1
4 - RESERVED
15 : RESERVED :
16 H 169318 PIN - clevis, 1/4" x 51/64" ... .. ... ... e e, 6
17 HO 35279  PIN - clevis, 3/16" x 57/64” ........... e e e 6
18 132- ] PIN - cotter, 4/18" x 1/2" ... o i e 12
19 0 H 219008 LINKS - 18VEr ...ttt e el co.12
20  187- 10689 SCREW - self-tapping, 5/16" - 18 NC x 3/4", plated . ...... e RSP 4
21 192- . 20 "WASHER - lock, 5/16", plated ............ R e e 4
22 HO 50880 . COVER - valve linkage e e s e 1
23 . H 102749  DECAL - backhoe control ......0 ... cueeeoo e
24 218- 5107 FITTING -'90°, adjustable ..... P Y - B
25 218-. 5007 O-RING ...... ..., e [ 1
-26 H 593475 . TUBE -return ......i. oo e e 1
27 H 593467 TUBE - préssure B e e e 1
28 218- 5059 ° FITTING - straight, male .................. P SR =
29 218- " 5008 O-RING ........ e e P 1
30 H 593418 = TUBE - lower valve port to swing cylinder, RH ..........ooevinne o, 1
31 H 583400 . TUBE - upper valve port to swingcylinder, LH ..........., b 2.1
32 218-, 485 .FITTING - straight, male ................c..cccoooomei R 2
33 218- Y 5006 g C-RING ........ T T T SR A 1
34 H 4125  CYLINDER - swing, parts list page 45 .......voveeeoee i
35 H ' 5B3442 TUBE - lower valve port to stabilizer cylinder, LH ........................ 1
36 H 593459  TUBE - lower valve port to stabilizer cylinder, RH ....................... 1
37 H 593425  TUBE - upper valve port to stabilizer cylinder, LH ................. PR 1
38 H 593434  TUBE - upper valve port to stabilizer cylinder, RR ........ S 1
39 H 268532 HOSE - hydraulic, stabilizer cylinder, 10" (254 mm) ............... PR
40 218- 5005 O-RING i Y §
41 M. 514117 CYLINDER - stabilizer, parts list page 45 ............ e e 2,
42 H 275255 BELLCRANK - lever....... A T 5]
43 129- . 143 NUT - hex lock, 3/8" - 16 NC e ettt 12
44 H 191924  LEVER - stabilizer control ................. [P e 2
45 H 191916 LEVER - boom, dipper, bucket and swing control ......... e e 4
46 A 14051  KN@B - lever .......... P e e e e e 6
47 321- 3054  DECAL - WAINING ...\ n2
PrintedinU.5. A, " - Issued May, 1979




REF. PART NO.
REF.
21B- 5006
268518

268557
H 268540
. HO 52548
HO 52571
13- 3
10 HO 51763
11 192- 19
12 129- 101
13 . 113-, 121
14 - 192- 20
15 HO 52589
16 HO . 51748
17 H 583302
18 H 593384
19 H 593378
20 T13- 121
21 129- 101
22 HO 51755
23 H 244921
234 H 268540
. 24 H 268585
. 24A H 357883

. 26 192- - 19
.27 H 276758
28 REF.

BOONM CIRCUIT
7] BUGKET clrcNT

741264 A

Printed in U.S.A.

H

H 357855
H 268524 -
o,

257 113~ 4

-
4

" - D100 BACKHOE - - a3

‘BACKHOE HYDRAULIC LINES - -
BOOM, DIPPER ARM AND BUCKET CIRCUITS
USED BACKHOE SN P1520301 AND AFTER

o DESQR@PGN-'- ® .- . REQD.
VALVE -.control, see pages &1 thru67 ....... e e e 1
O-RING .............. T 12;

HOSE - lower valve port to dipper cylinder‘, 56" (1422 mm) long, if used . o1
HOSE - lower valve port to dipper cylinder, 75" (1905 mm) long, if used ...1

HOSE - upper valve port to dipper cylinder, 58" (1473 mm) long .......... 1
HOSE - upper valve ports, 38" (965 mm) long ....:.......... PUBU PR 2 .
- HOSE - lower valve ports 35" (889 mm) long .......... e, 2
SPRING - hose retaining ............oooonoonn e, 1
- CLAMP - spring retainer ... ...t e 2
HHCS - 1/4" - 20 NC x 3/4", plated ....... P ST |
CLAMP -hose .........ooviiiiviir e e TP 2
WASHER - lock, 1/4", plated .......... U, Foverien 2
NUT - hex, 1/4" - 20NC, plated .. ... e 2
HHCS -5/16" - 18 NC x 2" plated ............. e e 1
WASHER - lock, 5/16", plated ........c. oo 1
CLAMP - tube ...... P e 1
CLAMP - tube ......... et P e 1
TUBE-atboomoeylinder ... ... o i D
TUBE -to bucket cylinder, RH ... oo i 1
TUBE - to bucket cylinder, LH ............., F RERTTT 1
HHCS - 5/16" - 18 NC x 2, plated ... ... S, i 2
WASHER = lock, 5/16", plated ...........o i 2
CLAMP -tube .................... T FE T T I |
HOSE - at boom cylinder, 15” (381 mmj long ............... PN 1-2
HOSE - at boom cylinder, 35" (889 mm) long, ifused ......... e 1 -
HOSE - at bucket cyiinder, 42" (1067 mm) Iong .............. ceiiea 1-2°
HOSE - at bucket cylinder, 61" (1549 mm) long, ifused ................... 1
HHCS - 1/4” -20 NC x 1", plated ... ...... .. ... ..o ... e 2
WASHER - lock, 1/4", plated ........ e e e SR 2
CLAMP -hose ................. e e e Cees 2
CYLINDER - boom. dipper and buckets; see pages 47 thru 52 for proper
eylinders ... . e e e .3

Issued May, 1979




TS
SiAea el

" 10

PrintedinU.S.A. -

. -

D100 BACKHOE 45 -
H514125 SWING CYLINDER
‘REF.  PART NO. DESCRIPTION REQD
 H 514125 CYLINDER - swing, B” (203 mm) Strok€ .......ovvuvrrnnree e, 1
1 HO 53009 BARREL ASSEMBLY - tUDe . ..vuveve oo 2
2 HO 53017 ROD = DISION oottt . 1
3 °"H 743591 O-RAING ................... e e e P 2
4 *H ' 745596 WASHER - backup ....:.... e R et 2
5 *H 215202 SEAL - duSt L. T 2
6 HO 53025 VALVE ASSEMBLY -relief ... ..o o 1
7 "A 27365 O-RING ....... e e e e TS
8 _ HO 53033 VALVE ASSEMBLY - relief .............. e sl
9 "A 27365 O-RING ... iiiiiiiiiiniiiie. e e e e 1
"HO 53041 ° KIT - seal, all items preceded by an asterisk are part of HO53041 kit«.......1
: . . / : _
H514117 STABILIZER CYLINDER » ,
CESSNA #41011-FA-(ON CLOSED END OF CYLINDER)
'H 514117  CYLINDER - stabilizer, 12"7(305 mm) stroke ... .. .. 2
HO 52654 HEAD AND TUBE - cylinder .......... o S P o1
1 NSS. WASHER - backup ...... PR e e e 2
12 A 7156 O-RING L 2
13 HO 52662 TUBE - OUIBI .ottt e e e 1
14 HO 52688 ROD - pIStOn oo e 1
15 131- 121 NUT - hex self lock, /8" - 18 NF ... .. . i e, 1
16 °"F 62114 SEAL --Q-ring ........ O, e, 1
17 HO 52670  PISTON - cylinder ...... e S, SR
18 H .754614. WASHER - backup. teather, use H754614 for sgrvide - .. ................. 2
18 *H 754614 WASHER' - backup, rubber” ... ... ... % 2
19 "D 38755 O-RING ............... e 1
20 : i RESERVED :
21 - HO 52696 GLAND - eylinder ... e e e 1
22 A 7623 O-RING L e 1
23 ¢ NESS WASHER - backup ......... B e e e e e et et 1
24 "H 746297 SEAL -0l tod WIDBT oo 1
_ "HO 52704 KIT - seal, all items preceded by an asterisk are part of HO52704 kit ....... 1

. Issued May, 1979

X

u

&5




|
=

i
| ; ‘ )
! ‘ . ) D100 BACKHOE AT
’ ‘H514109 BOOM, DIPPER ARM AND BUCKET CYLINDER
§ - CESSNA #41093*—BA (ON ROD END OF CYLINDER TUBE)
. REF. PARTNO. . : DESCRIPTION : - " REQD \
o H 514109 CYLINDER - boom, dipper arm and, bucket, 3" (76 mm) ID x 15" {381 mm) )
L S stroke ...... P T S e ....3
It HO 52712 SPRING .................. e e e e P 1.
P20 A 29197 O-RING .......... i e, e, 2 = -
- 3 H _ 754622 - WASHER - backup ........... U eaeas T S S
-4 HO 52720 TUBE - hydraulic’ s..........lv0 e e -
v 5 HO 52738 TUBE - cylinder, barrel -............. EE T T PP 1
{87131 1141 - NUT - hex self lock, 1-1/8" - 12 NF, plated ............. SO I
7 A 27385 O-RING - small-.................. e e, e
8 . HO - 52246 . PISTON ......ciioiii e et e, 1
g H 745588 WASHER - backup, leather, use H754614 for service e, L2
9 "H 754814 = WASHER - backup;- rubber e e e e 2
10 "D 38755 | O-RING -large ........... P e, R e 1
1 A 30097 O-RING -gland, large .......0.........0iiiinr, PR AP -
12 L 14340 WASHER - backup, gland ....................... .. ey SO 1
13 HO. 52753 - GLAND - cylinder ................. .. JR . e P 1
14 *A | 30816 -O-RING - gland, small ............ PP N e e 1
15 * . NSS WASHER - backup, giand ...... e e R 1 - g
16 "HO ' 52761 RING - lock, gland ...... e e e 1 )
17 HO 52779 SEAL - dust, rod wiper, use A41785 seal for SBIVICE ... 1
17 A - 41785 SEAL - dust,.rod wiper ......... i, e 1
18 H 745784 NUT -gland, ring style ...................... e O e
18 . HO 52787 ROD - piston ..... e PO 1
20. 219- ° 13 FITTING - grease, straight, 3/16" driven ........... ... ... ... ... .2
21 H 215269 WASHER - .030" {0.76 mm) thick ........ ..... [ UAR
22 H 215277 WASHER - .058" (1.47 mm} thick ..., L...UAR
"HO 52795  KIT - seal, all iterns preceded by an asterisk are’part of HO 52995 kit. ...... 1
741366
. PrintedinU.S.A, : ' . IssuedMay, 1979
4 ;
] - -




48

[es

T

[N U SN ST JORTIE -t i |

PP

D'!ODBACKHOE S 49

- G34186 BOOM DIPPER ARM AND BUCKET CYLINDER

. REF. PART.NO..
! G 34186 .
. 1D 54861
<2 A . 8613
© 3 .G 34478
S 4 83 44,
{15 G 34183
- 6 G 34187
P 28- 1232
+ '8 G 32317 .
9 G 33747
0 ‘G- 32033.
11 "G 32034
12 *A . 28318
-G 34328
13 . NSS
14 *A 30095
.15 "G 32122 .
Y167 D 36969
17 "D 95142
18.- 187-° 1031
19 G 34191
20 219-. 1
"G 32269

Printedin U.S.A,

HAS THREADED GLAND

DESCRIPTION : ' " REQD

CYLINDER - boom, dipper arm and bucket 3" (76 mm) ID
X15" (31 mm) stroke ........ ... .0 .. ... .. PP e 3
RING - backup ..... e, el e .2
O-RING' .. ... i, T 2
COLLAR - clamp ..... e T e 1

SCREW - set, hex socket, cup pcnnt 1/4" 20 NC x 1/4”
TUBE - hydraulic . ;
TUBE - cylinder ..... . sy P e, 1

HHCS = 3/8™ = 18 NF X 2% oo e e 1

- WASHER - hardened ... .. i e 1
PISTON - ¢cylinder ........... J e 1
RING -wear ... i b 1
* RING - backup .......... N 1
O-RING ......... P e . e e 1
GLAND ASSEMBLY - cylinder ............ e e e 1
GLAND AND BEARING cylmder el SRR e
ORING T S ke e a e e R .' .............. T
RING - backup ...... P e
SEAL -rod ...... e s R e 1
ROD - wiper ............... .. e e e 1
SCREW - self-tapping, #8 32 NC x 1/4" ... .. ..o iuieirin., PO
ROD - piston, 1-1/2" (38 mm)dia. .........c..... [P 1
GHEASE FITTING - stranght 1/8" NPT ......... e e 2
KIT -~ seal, all stems preceded by an asterigk are part of G32269 Kit ... 1

[

lssued May, 1979




141367

b e b R i e S S

Printedin U.S.A._

1/‘ -

D100 BACKHOE S ' , 51
H600841 BOOM, DIPPER ARM AND BUCKET CYL!NDERS
L LANTEX #2781 -TM (GLAND RETAINED BY RING) !
i REF. PARTNO. DESCRIPTION: ‘ REQD: - . = .\~
s H 600841 CYLINDER -boom, dipper arm and bucket, 15" {381 mm) stroke .......... 3 '
"H. 602607 KIT - manifold ..........0loccoccee o L e
£-1 H 286013 - - SPRING - manifald ..... e .......... 1
w2 218 5007 ORING ..., SO S e 2
43 H 745620 RING -backup +.vovvneianiannnnnns . . e 2
o4 NSS TUBE - hydraulic, manifold .............covvnin... s T
£ 5. - 218- 1 FITTING - grease, straight, 1/8” NPT. ... .coiiiiiiierin i 2
" 6 H 602508 TUBE - cylinder ........ e e e 1
7. 131- 370 NUT - hex self lock, 1/4" - 28 NF .................. e 1
© B 'R 15366 O-RING - piston, small ................ s ST "1
© 9 H 223073 PISTON .....oiieennes e e e
v 10 "H 754614 WASHER - backup ............ e R SUPD 2
. 11 "D 38755 © O-RING - piston, large .......vvuouniiiiiii i 1
D12 *A 0 27996 © O-RING - gland, 13198 «.vvirie et e e 1
13 H 223081 GLAND ..... e, e AU S e 1
14 "H 223283 RING - lock, gland retaining ... .. i..eeereenirrereinenerioiianaennen 1
~15 "T.7 13224 O-RING - gland, SMall .. ... ... it eaaiaaaanss 1
16 H 745687 WASHER - backup....‘......-...-....P.;..'. ....... PR T 1
17 *H 222935  WIPER-rod ........ S e e 2
18 'H 802516 ROD - 1-1/2" (38 mm).dia. ...l e L
*H 587485  KIT - seal, all items preceded by an asterisk are part of H587485 kit

Issued May, 1979 '




52

oo,

382288

D‘IOO BACKHOE

*H607697 BOOM DIPPER ARM_, AND BUCKET CYLINDER
LANTEX **2903- BL (GLAND RETAINED BY THREADED CAP)

REF. PART NO.

H 607697
H 802607
1 H 286013
2 218- 5007
3 H: 745620
4 . NSS
5  219- 1
6 H 608265
7 131- 1141,
8 "R 15366
8 H 298058
10 H 754614
11 "D 38755
12 H ' 298108
13 A 27995
14 H | 223081
15 T 13224
16 *H 745687
17 "H 222935
18 . H 223032
19 H 608257,
"H ' 608224

Printed in U.S.A,

~ O-RING - piston rod, small

DESCRIPTION -

CYLINDER - boom; dipper arm and bucket 3" (76 mm)

IC*x 15" (381 mm) stroke
_KIT - manifold-
- SPRING - manifold .
G-RING
RING - backup
TUBE - hydraulic, manifold
GREASE FITTING - straight, 1/8" NPT
TUBE - cylinder
NUT - hex self lock, 1- 1/8"-12 NF

PISTON'
WASHER - backup
" O-RING - piston, large
SPACER - piston
O-RING - gland, large
GLAND
QO-RING - gland, small :

WIPER - rod
CAP < gland retaining
R,.OD-- piston, 1-1/2" (38 mrn) dia

KIT - seal mcludes aH itemns preceded by an asterlsk

........................

. WASHER - backup ........... ey

............... NUUUUReE I

“*NOTE; Use HB21573 kit for rework of cylinder. This converts H607697

cyhnder to H62363?cyl|nder - see page 55

‘Issued May, 1979 -

4,




170388

H621029 BOOM, DIPPER ARM AND BUCKET CYLINDER

" Printed inU.S.A,

D100 BACKHOE "

55°

LANTEX #RW2903-BL (GLAND RETAJNED BY THREADED CAP)

- 'REF. PART NO.
H 621028
H 602607
1 H . 286013
2 218- 5007
3 H 745620
4 NSS
5 ©219- L 1
6 H -608265
70 131- 1141
8 *R." 15365
- 9 NSS
10 *°  NSS
11 H 298018
12 ¢ NSS
8 NSS
14 H 328781
15 *H 247809
16 .."A 27996
- 17 "H 222935
.18 H 330423
19 H 608257
20 178-  '878
*H 621037

i

. DESCRIPTION - . .. | . REQD
CYLINDER - boom, dipper arm and'buckgt 3" {76 mm) 1D x 15" (3817 mm) -
B -1 1.« 3= . e e 3
/K!T~manifold ............. e S 1
- SPRING - manifold ... et CHPII Ll
CORING L .2
CRING ~ BaGKUD - e e e 2
TUBE - hydraulic, manifold ....... e e e e 1
GREASE FITTING - straight, 1/8" NPT ... ... . i .2
TUBE - eylinder ... i e -1
NUT - hex self lock, 1-1/8" - 12 NF .. .. .. i 1o
" O-RING - piston rod, small ... ... i e 1
P ST ON e t
RING - WBAL i i e e e e e 1
SPACER - PIStON i i e e 1
O O-RING L S 1
SEAL - PIBIOM i e e 1
GLAND e e 17
TBEAL F PO i e e e 1
"O-RING - large ..o 1
WIPER ~ 100 e e e e e 1
CAP - gland retaining ..... e e e e e e 1
RQOD - piston, 1=1/2" (38 mi) did ... i 1
SCREW - set, 5/16" - 18 NC x 516" ....... Ceeees g 1
KIT - seal, inciudes all items preceded by anastenisk ..................... 1
v s
]

Issued May, 1978




70383

P TP

D100 BACKHOE

H623637 BOOM, DIPPER ARM AND BUCKET CYLINDER
LANTEX #3358-BL (GLAND RETAINED BY THREADED CAP)

F. PART ND. DESCRIPTION . REQ'D
H 623837 CYLINDER - boom, dipper arm and -bucket, 3" (76 mm) 1D x 15" (381 mm)
o ' stroke .................. T et b e e e e e 3
H 602807 ~ KIT -manifold .................. e e e 1
H 286013 ° SPRING - mamfold ................ e, e, T
A 29197 O-RING ............0........ P P .2
‘H 745620 = RING - backup .............. e U A . PO 2

NSS- . - "TUBE - hydraulic, manifold -...............c.ouv..] e el 1
219- g1 -GREASE FITTING - straught 1/8 NPT 2
H 625‘285 T TUBE - ©¥lNABE oot i e e e, 1
131- 372 NUT - hex self lock,.1-1/4" - 12 NF oo, ereieaeeees e L

."H 744730 . " O-RING - piston rod, small ...0.................. e T
H 334557 PISTON ..o e e ateseaaaaas 1
* - NSS. RING - wear ............ e i e e 1

. H 334565 SPACER - PiStON . ..vvieiiei i e e 1.

" A 27996 O-RING-- large ........... F T 1
: NSS SEAL - pIStON L. e 1
H 328781 GLAND :........... S e R T
*H 247809 SEAL-rod .............. U P e PO

16 A 27996 COSRING - 1arge o e 1

S *H 222935 WIPER -rod ....ccovivvnennn... i e 1
H 330423 -CAP - gland retaining ... i e e T
H 625277 ROD - piston, 1-1/2" (38 mm)dia ... S 1
"H  623645- KIT - seal, includes all items oreceded by an asterisk .................. L 1

t
"Printed inU.S.A. : - lIssued May, 1979




- N . D100 BACKHOE- _
] G100936 BOOM DIPPER ARM AND BUCKET CYLINDER
E : CYLINDER PART NUMBER STAMPED ON.GLAND
REF. PART NO. © DESCRIPTION . REQD -\
G > 100936  CYLINDER - boom, dipper arm and bucket 3" (76 mim} D x 14-5/8" (371 mm) ’
o SHOKE Ty 3
1. G 100837  TUBE - cylinder \ ...... o/ PR 1 -
: G -34328 GLAND ASSEMBLY L cylinder .......c. v....... e e S 1
i 2. NSS - 'GLAND - cylinder .....o0.oooeeiieio e S i
T3 NSS - . RING - retaining ..... s S e 1
4. D 85142 -, WIPER - pistonrod ............. SO PO PP 1
.5 G 34302 - BEARING - center ........... e et e e e e
; 6 "D 36969"" . SEAL - pistonrod ....... e e e e 1
5 7 A 30095 “O-RING -gland ..o 1
- 8 "G 32122 -, RING - backUp .2, .......... e 1
g  187- 1031 SCREW - self tapping, no. 8-32NC x 1/4" ................ e 1
10 G 101357 ROD - piston, 1-1/2" (38 mm) OD ......... . 1
11 G 100442 PISTON - cylinder ........................ e PP e 1
12 "G 102288 SEAL -piston ................... P T Ve, 1
13 "G 100444 - RING -backup ................ S e 1
14 "G 1004489 . RING -wear ... 2
15 28- 1232 BOLT - hex, 3/4" - 16 NF x 2", grade8%............... N PN 1
16 G 32317 WASHER - hardened ..................0.............. e P R
17 219- 36 GREASE FITTING - 45°, 1B NPT Lo 2
‘G 102404 © KIT - seal, :ncludes all iterms wrth an asterlsk e e 1
S UG 100776  SEAL. - piston rod. service option - servere heatorcold ..............: e
~ Printedin U.S.A. _ L B Issued May, 1979

4




D100 BACKHOE L 65

E
i
H
3

: : . 'H619767 CONTROL VALVE .
BUCKET SECTION : R } ‘ ) ALL ‘CO_MPACT LOADERS_ P o
nw-PER SECTION I ' - S ‘ c : '
‘% STAB. SECTION T : \ . REF. PART NO. ' DESCRIPTION C I _REQ'D
STAB. SECTION ° e H 619767 VALVE.-control ............ P e 1
.2 HO ,52803. OUTLET SECTION -valve ................. o reeereeennend ST 1
4 3 HO .52811 - BOLT -.section retaining ..... e PSR feen .4
P4 192- 21 WASHER - lock, 3/8”, plated .................c.oiin... DU |
! *HO * 62969 | KIT - seal, saction to section ............... e O 1
i 5 H - 745752 'O-RING - middle size .......... PO S 14
6 F 62114 . O=RING -small .....coiiiiiiii i 7
7 A 32180 © O-RING-large ......o..oovneen... e e e, 7
. TA H 210848 = WASHER™ backup ......ooevunnen.. e . P 4
‘ H 351791  ° VALVE - relief, boom section, top: ...........oiiiinniain... e .1
HO 52829 VALVE -'relief, dipper section, top .o e 1
- B - NSS BODY -reliefvalve .. ..o i e 1
9 A 27365 “O-RING .. ... ... e e e i e Lol
10 HQ- 52837 PLUG - dippersection .........c.oviiiiiinan... caeeen PR 1
. H 844450  VALVE - relief, boom section, bottom ..., S
11, A 27365 O-RING - H644450 and H3517Q1 valve ............ e, A I
12 " NSS BODY - relief - H644450 and H351791 vaive . ............. e 1
- 13 A 27365 O-RING - H644450 and H351791 valve.......................:.._ ..... 1.
H 226415 VALVE - relief, outlet section 644 and 646 models ......... e S
H 628980 VALVE - relief, inlet and outiet sectlon 6468 modeis Sl 1
14 © NSS BODY -relief .......ovii i e e 1o
: H 120089 =~ . KIT - seal, H120121 and H629980 valves ............ J 1
15° A~ 27365 O-RING - large S e e 1
16 G 32626~ © WASHER - backup ........... O 1
17 A 7982 . O-RING -small ... PP S|
18, HO 52852 INLET AND-OUTLET SECTION - valve ....... . e e i
18 HO 60178 ORIFICE - swing section ...............0. 0 ....... S PR 2
20 HO 52878 ORIFICE- boom SeCtion, UPPET ......ovieeee e et en s 1
21 . ' RESERVED' -
22 H 513630 "BOOM AND DIRPER ARM SECTION -valve ......0..... e 2
23 . NSS T BODY - valve Section . .......iiiiiiiiin.... e e s
24 - . NSS SPOOL - valve section ................ . ........................ 1
25 ~ NSS END = SPOO| ooovii e e e P 1
26 HO 52886 CHECK -Mift .. ... .....o.o..L. e e e e 1
27 FH 730374 .SPRING - check ............ U el e S 1
.28 FH 730366 PLUNGER - check ........... e e 1
29 HO 52002 RETAINER - spring, deep ... ... ..iiiinisiiiaiiaaiiniinnins, .1
30 'HO 52928 SPRING - spool return .................. i el
31. HO 47585 - SPACER - SPring .« ..o e s
32 F 59116 RETAINER - spring, shallow ......... e e e 1
33 A .27804 RIMNG - retaining e e RERTREp 1
o *HO 52985 KIT - seal, inciudes items 34-39 ... ... it LA
34 - 16905 . O-RING ~check ............... e e PR <1
36 M 746883 WASHER - backup,-check ............. e 1
"HO - 52951 KIT valve seal, all kits preceded by an asterisk are part of HO52951 kit ...1 - -
. ) —.. Continued on next page
| Printed inUSA. - ' ~ Issued May, 1879
B 3
H




.-.66 | A . + ) ' v'-'l ' . -

STAR. SECTION

- so00mMm

S SECTION

1‘& STAB. SECTION .

5 _)@ SWING SECTION |
6
s S

by ak]

" D100 BACKHOE ' o 67

H619767 CONTROL VALVE
ALL COMPACT LOADERS

REF. PARTNO. ' . . . DESCRIPTION : . REQYD
3B A 27366 . O-RING - relief valves and plug .....coooeveeninnann.. SPOU U 2
37 A 44179 - WASHER - backup, relief valve and plug ..................o..s e 2
38 F 37887 O-RING - spool, upper ................ S 1
¥ A 7982 O-RING - spool, lower ......... . 1
40" H- 513648 BUCKET, STABILIZER AND SWING SECTION -valve .............. .4
41" - NSS -BODY - vaive section ........ PRI e e e 1
42 - NSS SPOOL - valve section ... . ...oviriiiiiiitiite i e, 1
43 NSS END -valve spool ................... e et D
44 HO 52886 °  CHECK-lift ................... e AU SN I
45 FH 730374 SPRING - check «...oovvvvinennnnn. e, AT PR e L0
46 FH 730366 PLUNGER - check .................. e S Lo
47 HO 52902 RETAINER - spring, deep ........ N e 1
48 HO - 52828 . SPRING - spool retUrn ... i e 1T
49 HO . 47555 SPACER - sRring .......c.....v... P weo
50 ° F 59116 RETAINER - spring, shallow ............ [, PR 1.
51 A 27804 " RING 2 retaining ...... e e e et ie e S
‘ *HO 62977 L T | P,
52 - 16905 _ O-RING - check ............... e SUPDURL PR
53 H 746883 . WASHER - backup, check ............... el e S
54 F - 37887 O-RING - 3p00l, UPPEr i i e e 1
55 A 7982 O-RING - spool, lower .,....... R U PP 1
56 221- 842 PLUG - hex socket, if used ...........cccooiiirinnnaan i) e D
57 21B- 5157 PLUG - hexhead ........ PR S S PR
58 218-° 5007  O-RING ......, e P e

*HO 52951 KIT - valve seal, all kits preceded by an asterisk are part of HO52951 kit .. .1

e .
Printedin U.S.A, o , Issued May, 1979




R T P ”F—W ) .. L ‘..*
. 110 o D100 AND D130 BACKHOES . . o L j: ~ - D100 AND D130 BACKHOES = - 11
T S . NUMERICAL INDEX - NUMERICAL INDEX
_PARTNO  PAGE REF _ PARTNO  PAGE .REF PARTNO  PAGE REF - .~ i PARTNO PAGE REF PARTNO ° PAGE REF PART NO - PAGE REF
16905 61. 34 A 2735 . 85 36 A 32180 61 7 \ A 'B ) 5334% 8 5 ‘D 88360 45 17 F 8236 95 4. + - \ :
16905 83 - 52 A 27365 87 73 A 32180 65 7 . . D" 53583 9. 15 D 68960 17, 17 F 8236~ 103 4 S
16905 65 34 A~ 27804 - 61 .33 A 35698 87 72-° - 53584 9 16 D' 68960 19 17 - F 36082 . 87 60
16005 67 52 A 27804 63 51 A 35898 107 12, P D - 53585 9. 6 D o70285 . 17 4 F' 37887 . 61 38
16905 © © 85 34 A T 27804 65 33 A’ 35901 107 M SR . 58885.. .9 19 D 70380 - 15 16 F 37887 - 63 54
. 16905 . 87 52 - A 127804 - 67 57 A 41785 477 7T e Do 53586 - 9 .7 D'. 70380 17 16 - F 37887 67 28
16905 97 2 A- 27804 85 33 . A 41785 89 16 e 2 53586. ., 9 - 20. D 70533 15 .13 F 37887 67 . 54
23119 107 &5 A 27804 . .87 .51 A 41785 95 19 - 5 539 9 2 . D 7053t 17 13 . F  ares? . 85 a1
A 7156 - 45 12 A . 2804 87 ' 7% A 41785 103 18 5 93697 9 3. D 70531 19 13 F 37887 - = 87 54
A 7623 45 22 A 27986 . 51 12 A 43250 . 91 17 2 53895 108 & D 70532 15 1 14 F 37887 - 87 77
A 7982 81 17 A 27996 53 13 A 44179 61" 37 0 53915 100 2. D 70532 17 14 F 59116 61 32
A 7982 617 39 A 27996 - 55 16 C A 44179, 67 37 D 53915 . 109 13 D 70532 19 . 14 F 59116 63 50
A 7982 . 63 55. A - 27996 - 57 - 12 - A 70250 73 13 “ D 53916 109 -4 D 70834 : 20 14 F 59118 &5 3o
A 7982 85 17 A 27996 - 57 18 D 26265 © 87 70 5 54188 29 11 . D 70635 29 | .13 = 59116 87 50
A . 7982 67 39 A 27996 88 12 D 31410 85 B D . 54189 29 13 D 70636 . 29 11 F 59116 ‘85 32
A 7982 67- 55 A 27996 = 89 13 D 31971 109 11 : 54268 29 16. D 70637 29 5 F 59116 87 20"
A 7982 . 85 16 A 27996 93 9 D 31975 . 108 17 D 54269 29 17 "D 70638 5g . 10" F . 59117 37 65 . )
A 7982 g5 39 A . - 27996 95 18 D 31975 109 14 . : . D . 54270 287 5 D . 70639 29 9 ., °F 59121 a9 1
A 7982 87 55 A . 27996 98 12 . D 31979 - 109 .8 . L, 2 s4my 29 7 D 70841 20 2 F o 62114 45 18
A 7982 87. 78 A ' 27996 101 - 13 ‘D 31980 108 9 \ _‘ g 54272 29 g D 70642 " 20 -4 -F 62114 81 6
A 8613 _ 49 . 2 A .,27996 103 18 D 31981 109 - 10 C D 54273 29 8 D - 7164t 15 5 F. 62114 . 65 6 .-
A 13184 109 3 A 28318 49 12 D 33805 69 36 L 54274 29 10 D 71641. . 17 5 F - 62035 51 11
A 13184 108 12 A 28318 81 14 - D 33805 7136 - , D 54275 | 28 -3 D 71641 19 5 F 62235 33 12
A 14051 . 41 48 A 28318 g7 12 D 34089 25 7A D 54276 109 . 7 D. 71643 15 g F 88054 61
A 14506 93 7 A 28318 105 11 D 36040 . . 27 19 D 54861 " ° 49 1 D 71643 - 17 6 .G 10388 - 89~ 10
A 14506 : 107 10 A 29197 47 2 D. 36969 48 16 D 25131 11 5 D 71643 19 8 G 10389 . 85 12
A 23904 . 93 6 A . 29197 57 2 D 3699 .59 6 - D 85131 21 - 5 D 73091 - .25 .2 G -10388 103 12
A 23904 107 - 7 A 29197 = 101 2 D 36969 . 91 6 , D~ 55880 27 13 D 75978 23 21 G 32033 49 10
A 27355 47 T A 300095 49 14 D 36969 a7 16 . D 55054 8 5 D- . 75984 23 6 ., G . 32034 49 11 &7 :
"A 27355 89 8 A 30085 - 59 7 D 38969 - 105 7 D 35954 9 18 D 75085 23 7 G 32034 91 12 o ¥
A 27355 95 10 A 30095 - - 9t 7 D 37732 23 23 : D 56576 9 D 76007 %3 10 G a3 4y o . ) |
A 27355 103 10 A 30095 - 97 14 D 38755 45 19 D 56576 1310 D 76008 23 11 .G 30034 105 10
A 27358 87 74 A 30095. 105 B D 38755. - 47 10 - D 865767 15 15 D . 76067 23 2 - G 32122 49 1s.
‘A 27365 45 7 A 30097 47 11 D 38755 - 51 11 :D 56576 17" 15 b 7102 - 27 7 G 32122- ‘59 .8
A 27365 45 9 A 30097 95 1 "D- 38755 53 11. ©ooDe0eT4 13 L5 D 76136 07 8 G 32120 o1 8
A 27365 61 9 A 30097 103 1 D ' 38755. 99 11 . D 83445 13 9" D 76536 27. 14 G 327122 © 97 .15
A 27365 61 11 A 30338 - 23 5 D 38755 - 101 11 ;D 6353 131 D 76554 23 19 G 32122 105 . -9+ . S
A . 27365 61 13 A 30338 31 - 21 D 40236 . .27 18 . D 63534 13, 12 D 76555 23 2g G 289 da . |
A 27365 . 81 15 A 30338 - 33 27 ‘D . 43403 . 23 25 . D 63534 15 18 - D 76759 27 15 G 32269 97 : |
A 27365 61 36 A 30825-- 28 7 D 52694 27. 21 . D 63534 17 18 D.” 76847 19 1 G 32317 49 8 o o
A 27365 65 9 ‘A 30825 87 76 D 52604 109 - . D 63534 19 18 D 77100 27 20 “ G- 32317 58" 16 S |
A 27365 65 11 A 30916 47 14 D 52800 27 9 - D 63916 15 1 D 81310 23 17 G 32317 - .91 16
A 27365 85 13 A 30916, 89 11 D 52800 109 - D 63919 13 1 D 81310 S 71 1 G 32317 97. . B
A 27365 . - 85. 15 A, 30916 88 14 D 52898 25 © 2 D 64103 25  4A. D 95142 = 49 17 G . 32317 105 15
A -27365 67 36 A 30916 93 9 D 52888 .25 9 . D . 64103 29 D 95142 59 4- G 32626 65 18
T A 27365 85 10 A 30916 95 14 D 52800 25 10 - D 65044 25 14 D 95142 91 4 G 32626 85. 15
A 27385 85 14 A 30916 103 14 D 52801 25 4 "D 65045 . 25 13 - D, 95142 97 17« G 33747 49 9
A 27385 © 85 18 A - 31183 107 8 D 52901 - 29 D 65591 15 20 D. 95142 105 5. G 33747 o1 - 11
Printed in US.A. - ) , : o " - lssued May, 1979 ; Printed in U.8.A. (ssued May, 1675




112

T
S

- D100 AND D130 BACKHOES
. NUMERICAL INDEX

PART'NO

. 102749

77

120154 95

T

215277

PARTNO . PAGE REF PART NO PAGE REF PAGE REF .
.G 33747 97 - 9 H - 102742 . 81. 33 H 120154 103 7
e 33747 105 12 H 109652 . 73 2 H 120162 85 21

G - 34174 97 H 109678 69 31 . H 120182 103 21

G 34175 97 6. H 109777 - 69 .9 H. 120170 95 - 3

G 34179 97 19 H  d09777 71 9 H 120170 103" 3
"G 34179 105 . 16 H 109793 © " 73 3 H 120188- 89 10

G 34183 97 5 H 109801 - 73 20 H 120188 .89 11

G 34186 49 . H 109819 73 25 H 120188 95 11

G 34187 49 6. H 109827 73 39 H 120188 1037 11

G 34191 49 19 H 110114 73 41 H 120196 ‘95
.G 34193 49 © 5 H - 110247 - 77 12 H 120279 93 1

G- 34302 59° .5 H ' 110247 g1 12 H 120287 93 , 15

G 34302 "¢1 5 . H 110254 *° 77 9 H 120295 93 3

G . 34302 105 6 H 110254, =~ 81 9 H 120311 93 ,

G 34328 49 ‘ H 110262 77 3 H 120329. 8g 4
"G 34328 59 H 110262 81 3. H 120337 89 2

G . 34328 . .91 H 110270 69 12 H - 120345 89 1

G 34328 97 H 110270 71 12 H 120352 Bg 19
G 34328 105 H 111468 - 79 38 H 120352 .89 20

G 34478 49 3 H 111468 . 83 38 H 120360 89 17

G 34480 ° 97 3 H = 111575 69 33 H 120360 89 19 .
.G - 34656 91 . H 111575 71 33 H 120378+, 89

G - 34656 105 , H 111583 69 34 H 120386~ 107 2

G 100442 50 11 H 111583 © - 71" 34 - H 120394 107 14

G 100444 59 13 H 112581 77 28  H -, 120402 107 16 -
c 100449 50 14 H 112581 81 28 H 120410 107 4

G ' 100449 91 13 H 112598 77 29 H ° 120428 107 15 .
. G - 100449 97 10 H 112599 81 29 H 120436 107 13

G . 100448 105 13- -~ H 112607 - 77 23 H 120444 107
"G 100776 59 H 112607 . 81 23. H 120683 73 12

G 100776 a1’ H 112615 79 16 H 122309 7310
. G 100776 105 H 114272 81 24 H 122309 73 11

G .100905 91 H 115725 79 33 H 132985 85" :

G 100906 . 91 1. H 119024 g7 59 H 162974 95 5

G 100812 . 91 10 H - 119032.. 87 58 H 162974 103 5

G~ 100931 - 105 , H 119040~ 87 63 H - 166314, 93 12

G . 100932 105 1 H 119255 . 87 56 H 169318 41 18

G 100936 59 H 119263 87 64 H 191908 41 12

G 100937 - 59 1 H 120071 ~ 87 COH 191916 41 45

G 101357 58 10 H 120089 & 65 H 191924 41 44
G 102288 59 12 H - 120097 85 H 194977 ‘69 16

G 102404 5. - H 120105 85 H 210849 . 61 . TA

H . 47555 63 49  H 120105 87 H 210849 65~ 7A

H . 52548 ° 39 9 H 120121 85 .- H 210840 85 8

H 56952 33 25 H 120147 89 7 H ., .213033 83 2B

H 102749’ 37 12 H 120147 95 9 . H 215202 45 - 5

H 102749 41 23 M 120147 103 . 9 H 215269 47 21

H 32 H 7 H 47

- " Printed inJ.S.A.
- !

—

" issued May, 1979

;

1

-

¥

1

-
P

!

PR

D100 AND D130 BACKHOES |
' NUMERICAL INDEX

N ~ *lssued May, 1879

113

_PART NO  PAGE REF PART NO . PAGE REF PART NO. PAGE REF
H  218263. 69 ' 43 . H. 276758 . .- 43 27 " H - 363903 - B9 -2A
H 218263 - 71. 43 H 286013 51 - 1 'H 374157 - 83 2
H- 219008 - 41 19 H . " 286013 53 1 H 513630 61 22
H 222035 - 51 737 "M 286013 © 55 1 H® 513630 .- 65 22 ©
H 222035 53 . 17 ‘H 286013 57 1 H 513630 - 85 22
H . 220935 55 17 H 286013 g9 3. . H 513648 63 40
H- 22235 . 57 17 H~ 286013 101, 1. H ' 513648 67 40
‘H 222935 8¢ 16  H. 298018 55 . 11 H - 513648 87 - 40
‘H 222635 101 17 H 298018 - 101 12 H 513871 . 33 ‘21
M 223032 53 18 .~ 'H -298059 53 9 H' 513689 . 39 20
H 223032 101 . 18 H 298059 = 101 @ H 513697 39 19
H 223073 51 - 9 . H 298108 ° 53 12  -'H. ‘513788 61 1
H 223073 - - 99 -8 H 308726 31 7 H- 514109 a7
M 223081 51 13 H 308726 31 8. 'H 514117 - 31 15
H . 223081 - 53 14 H 313981 3 5, H 514117 37 37
-H 223081 - 99 13 H 313981.. 33. 22 H 514117 41 41
H <223081 .101 14  H 313881 33 29 H 514117 45 -
H . 223123 - 93 12 - H 313981 ° .89 47 H 514125 31, 26
H 223263 © 51 14 H 313981 71 47 H' 514125 37 38
H 223263 ‘93 13 H 313981 © 73 _ 4 H 514125 - 41 34
H -223263. - 99 17 H 313981 73 17 H ~ 514125. 45
H 226415 61 H 313981 73 22 H 514380 . 31 32
H 226415 . 65 H 313981 ~ 73 , 27- H. 514430 . 37 25,
H- 226415 - 85 "H 328781 55 14t H 514448 37 26
H 240085 - 71 31 H - 328781 57 14 -\ H 514455 37 31
H. 244921 . 43 23 . H 330423 55 18- - \H 514463 ° 37 32
H 247809 85 15 © H 330423 | 57 18 \H o 514554 . 131, 4
M 247809 57 15- M- 334391 - 81 12 H° 514562 31 19
H 252825 89 7 H' 334557 . 57, 9 H 514570 31 20
-~ H 252833 . 89 - 9 H 334565 57 13 HY., ‘514588 37 2
H 256842 85 20 H  351510° 71 16 H\ 514588 41 2
H 257048 33 .32 H 351791 61 M . 514596 31..°37 .
H 268516 , 43 3 _° H 351791 - 65 H- 514620 ° 33, B
H. 268524° 43 4. " "H- 351791 85 Mo 514687 . 33 15
H 268532 41 3g- ‘H 352089 103 QA H  514780. © 37 27
H 268540 43 6 . H 352097 107 "4A H . 514778 37 ‘28"
M 268540 43 23" H .356675 83 42 H 514786 37 29°
© H 268557 ' 43 5 W 356725 . 83 33 . H . 514794 37 30
H . 268565 43 24 H 356733 83" 16 H 528323 79 4
H' 270272 83" 16 .H 356741  B1 28 H 528331 79 5
H 270280 .83 33 'H - 356758 81 23 H 528547 7% 9
H 270837 - 83 5 'H 356758 81 29 H 528679 .95 . -
H ' 270845 .83  4-. H 357855 43 3A H . 528687 79 20
H 274043 . 93 15 H 357863 © . 43 24 H 528695 .79 18
H 274050 © 93 .3 H 357897 " 83 43 H- 528703 © 78, ‘15
H 274068 93 8 H 357905 83 44 “H 528711 . 79° . 14
H 275255 41 42 H. .357913 81 29 H 528729 79 32
'H 276758 . 39 .29 H . 357921. .-81 28 H 508737 79 31
. -\; ‘ -
.o S Voo
Printed in U.S.A. SR




!

1

.
1t navn T

114 - .D100 AND D130 BACKHOES

o _ S D100 AND D130 BACKHOES C 115
"* | .. . " - . NUMERICAL INDEX : SRR  NUMERICAL INDEX
R PART NO  PAGE REF PART NO  PAGE REF PARTNO  PAGE REF PARTNO  PAGE REF PART NO  PAGE REF PART NO  PAGE REF
H 528844 77 18 ' H 602508 51 6 H. 745620 53 3 H 754814 99 10, T 31052, P T 1554 21 6
H . 528844 - 79 1 H' 602516 51 18 H 745620 55 3 H 754614 101 8. T 31052 95 " 15 T 41758 - 11 - 14
| H 528844 81 18 H 602532 99. 6 H 745620 57 3 H 754814 101 10 T 31052 108 15 T 41758 o1 14
| H.. 528844  -83 1 H.. 602540° 99 18 - H. 745620, 99 2. W 754622 47 3 T - 31053 ‘93 13- - T 42308 51 oA
| H . 528844 .85 1 H 602599 99 | H 745620 101 3. ©'H 754994 °© 93 8" T 31057 93 .. -5 T 42308 23 4
H.© 528877 69 H 602599 101 H 745646 87 75 H 755008 . 107 9. T 31057, 107 . 6 . Prg 21 1A
H 528885 89 H ' 602607 - ~ 51. H 745661 85 37 H 756049 89 8 T 40222 13 T 42648 11 1A
H 528893 77 13 H 802607 53 H 745687 51 . 16 H 757492 - 85 5 T 40222 13 3 FH ~ 730341 85 29°
H 528883 - 81 13 H' 602607 55 H 745687 53 16 H 758011 89 2B T - 40222 15 3 FH 730366 61" 28 -°
H 528412 79 6 . H 602607 57 - H - 745687 89 - 15 H 905108 35 8 ¥ 40292 17 3 FH 730386 63 a6
H 529412 g3 6 - H- . 607697 53 H 745687 101 16 H 905117 35 . B T 40027 19 3 o 730308 ©  65. 28
H 529420 73 31 . H 607713 101 H. 745695 . 89 12 ‘H 905125 35 6 T 40299, o1 1 FH 730366 P
H 529503 69 .11 H 608224 = 53 H 745695 93 10 H 905133 . 35 6 T 40366 . 9 FH 730366 85 28-
H 529511 69 17, H 608232 101. 19 H 745752 81 5 H oo5i58 . 35 1. T 40366 © 11 13 FH 730366 87 46
H 529511 7117 H 608240 101 6 R 745752 ' 65 5 _H 905166 - 351 T 40366 19" 16’ FH 730366 87 &9
H 5304903 107 - H., 608257 - 53 19 H 745760 89 13 H 905174 35 . 1 T 40366 51 13 "FH 730374 o1 27
H- 530501 93 H 608257 55 19 H 745760 .89 14 H 905182 B 1 T 40366 23 3 FH 730374 63 45
H -533638 ‘69 42- M 608265 ° 53 B H 745760 95 17 H 905190 35 T 406770 11 1 " BH 730874 P
H 533646 ° 69 45 H 608265 55 B H 745760 . 103 17 H 905380 33 . T 40685 11 oA FH 730374 57 45
H. 533646 71 45 H 619767 65 1 H 745786 93 14 H 907683 . - 31 T 40685 11 2B . FH 730374 -+ 87 ' 45
H 583070 - .89 . H - 821028 55 H 745794 - 47 18 H 908036 . 75 1 T 40685 13 2 HO 26468-. 77 4
H 585216 71 11 H 621037 55 H  745794. 89 18 H 909044 1. T 40685 15 2 HO 26468 81 4
H 586263 8g H 621573 101 H 745794 95 20 H 909051 - 751 T 40685 17 2 "HO 31161, 31 18
H 587485 . 51 H 623637 .57 H - 745784 - 103 20 H. 909077 75 5 T 40685 19 2 HO 35079 a7 o1
H 587485 - 99 . H 623645 57 H, 746164 85 31 H .~ 909085 75 5 T . 40886 . - 11 2. HO 35279 a1 17
H 5B7782 .. 93 - H. 625186 gt 13 H 746164 87 48 CH 902093 75 5 T 40691 11 12 HO - 35279 77 7.
H 593376 43 19, H 825277 57 19 H 746172 9% 6 H 909101 7% .5 T 40691 19 15 HO - 35279 g1 7
H 593384 43 18 H 625285 57 . 8 H 746172 103 6 ‘Lo 13903 . 71 27 T 40691 21 12 HO 35766 69 28
H  5933g2 43 17 H 625731 69 41 H 746297 45 24 L. 14340 47 12.- T 40722 21 1 HO 35865 69 - 19
H 593400 . 41 31 H. 625731 7T .4 H 746859 85 19 L - 30443 - B7. 71 T 40732 21 2B HO 35865 71 .19
H 593418 41 30 "H 625756 317 42 H_ 746883 61 35 L. 30443 - . 97 1 T .. 40733 21 2C HO 35980 69 40
H . 593426 41 . 37 H 629980 65 H . 746883 63 - 53 L .31330 20 6 T 40735 o1 2 HO 35980 21 40
H 593434 41 38 ‘H 830145 74 H 746883 85 35 R . 125089 20 15 T 41186 - . 35 5 HO 38640 6 18
M 593442 41 . 35 . H - 830285 107 H 746883 67 53 R 15385 55 8 T 41166 . 35 10 HO ° 36640 . 71 18
H 593459 41. 36 .'H 630293 103 H 746883 85 35 R .15366 - 51 8 T 41166 75 -4 - HO 36640 73 33
H ' 593467 41 27 H 630319 83 14 H 746883 87 53 R 15366 - - 53 8 T 41166 75 8 HO 38640 - 75 2 ..
M 533475 41 26 ' H 630327 83 15 H 747170 31 6 R 15366 99 o T 41332 25 1 HO 36640 75 . 6
H 594382 83. 20 . H - 632851 103 ' H 747170 31 39 R 24323 15 10 T 41332 25 15 HO = 38657 35 4
H 594390 © 83 18 H 632082 71 28 H 747170 69 3 R 24323 - 17 10 T 41332 25 18 . HO 44875 B9 48
H 594408 83 32 H . 644450 85 M 747170 69 27 R 24323 © 19 10 T 41523 11 1A . HO 44875 71 48 °
H. 594416 83 31 H 743583 g3 7 H 747170 7t -3 R 30990 85 7. T 41530 it 8 HO . 45488 =~ 79 23
H ' 504424. . 83 14 T H o 743591 45 3 H 752212 95 2 S 6905 . 61 16 T 41530 21 8. ‘HO "~ 46888 83 41
H - 594432 - B3 15 H 744052 g9 9 H 752212 103 2 5 99941 77 24 T 41534 25 18 HO 47514 85 " 27
H 5g8072.- 93 .. M 744730 57 8, H 754614 45 18 T 13224 ... .51 15" T 41547 25 17 HO 47514 87 68
H 596080 93 14 H - 744730 93 5 H 754614 47 . 9 T 13224 53 .15 T ° 41550 ° 21 1A HO 47555 81 31
H. 596098 = 93 1 H. ' 745588 47 9 H 754614 51 10 T  .13224. 93 4 . T 41551 15 HO 47555 65 31
H 600841 °~ 51 H 745596 45 4 H 754614 53 10 T 13224 99 14 ™ T 41551 21 5 HO 47555 67 49
H 601880 99 - " H 745620 51 3 H 754614 - ‘a3 6 T 13224 101 15 T 41554 11 .6 HO 49

L]

Printed in LJ.S.A.

~ Issued M_ay.,_ 1979

a

47555

87

Printed in U.S.A. .

Issued May, 1979




16 - D100 AND D130 BACKHOES \
‘NUMERICAL INDEX
" PARTNO - PAGE REF ',  PARTNO ~ PAGE REF. PARTNO  PAGE REF
HO 50369 .31 .36  HO 52571 43 8 HO 52902 63 47
HO 50377 31 23 HO 52571 79 42 HO 52902 65 29
‘HO 50435 . 33 . 9 HO 52589 3g 17 HO 52902 67 47
" HO- - 50526 ° - 33 2. . HO 52589 43 15 HO 52902 = 87 47
HO 50559 ‘37 90 . HO 52654 - 45 10 HO 52928 - 61 30.
HO - 50658 33 14 " HO - s2862 . 45 13 . HO 52828 - B3 48
HO 50682 33 34 HO 52670 45 17 ¢ HO 52928 65 " 30
-1 Mo 50890 33 18 HO 52888+ _ 45 14 . HO 52028 67 48
HO 50690 33 28 ' HO .+ .52696 45 21 HO 52928 85 30
HO 50630 69 46 HO 52704 - 45 " HO 52928 87 65
'HO 50690 71 46  HO 52712 47 1 . HO 52951 61
HO 50690 73 15 . HO 52720 a7 4 HO - 52951 63 -
i HO 50880 - 73 34 . HO 52738 47 5 HO 52951 65 -
HO 50716 - 37 15 HO 52746 a7 8 HO 52951 67
HO 50716 41 1 HO 52753 47 13 HO. 52068 .. 61 °
. HO 50724 . 31 27 HO 52753 - 95- 13 HO 52969 65
. HO 50823 3B 2 - HO 52753 103. 13 HO 52977 63
HO 50823 "35. 7 .. HO 52761 .47 187 ‘HO 52977 67
HO 50823 73 32 . HO - 52761  ,89 15 HO 52977 . 87 .
.,  HO- 50831 3 12 HO 52761 .  Bg " 17 .HO 52985 - 61
. HO . 50880 @ 37 M HO 52761 85 18 HO 52985 . 85
WO 50880 41 22 . - HO . 52761 103 18 HO 52385 85
HO 50914 . 37- 14 ~ HO 52779 47 17 HO - 53008 | 45 1
. HO . 50914 41 13 - HO . 52787 47 19 HO ~53017 - 45 2
HO . 50822 37 16 RO 52795 - 47 HO 53025 45 8
HO . 50922 772 HO 52803 g1 -2 HO 53033 45 8
"HO -50922 . 81 . 2 HO'. 52803 65 2 HO 53041 | 45
HO 50830 - 37 177 - HO_ 52803 85 2 HO 53793 33 19
HO 50830 77 1 ‘HO - 52811 61 = 3 HO 53793 = 73 6
HO - 50830 81 -1 - HO 52811 . 65 3. HO 53793 73 28
JHO 51433 . 39 7 HO “52811. . 85" 3 HO 56184 . 33 10
HO 51441 - 38 .8 HO 52829 ° 61 . HO 56184 3317
HO 51458 -39 5 . HO - 52829 85 - HO 56184. - 35 ° 3°
HO 51488 3. 6 . HO 62837 CB1 10 " HO 56184 - 35 8
HO 51474 . '37. 33 HO 52837 85 10 HO. 56192 31 38
L HO. 51482 39 2 . HO 52852 61 18 THO 56192 33 16
HO 51748 39 18 . HO. 52852 65- 18 HO 56945 = 33 &
HO 51748 ~ 43 16 ., . HO 52852 - 85 21 HO 59055 75 3
HO 51755 38 24 MO 52878 - 61 20 HO 59345 79 30
MO 51755 43 22 . HO 52878 65 20  HO 59345 - 83 30
HO 51763 39 12 . HO . 52886 61 -.26 HO 60178 61 - 19
HO 51763 - 43 10 HO 52886 63 44 HO. * 60178 .65 19
HO 51870 31 16 . HO. 52886 65 26  HO -60178 - 85 20
HO 52068 31 13, HO . 52886 67 44  HO 60616 33 26
HO .52399 39 25 - HO'. 52886 85 26 HO™ 61283 35 9.
HO 52548 . 43 .7 _ HO' 52886 87 - 44 ‘HO 61283, 75 .7
HO 52548 78 4 - Ho = 's288e g7 67 - HO 61424 35 1
. HO 52571 39 10 - HO 52902 61 29 HO - 61432 3B M
. . . ) .
. Printed in US.AA. I ' ssued May, 1979

PR e

- D100 AND D130 BACKHOES

123

73

43 .

23 -

16

14

117
NUMERICAL INDEX
"PART NO  PAGE REF PART NO PAGE REF PART NO  PAGE REF
HO 61440 . 35 - 11 . 28B- 1232 105 14 113- . 209 73 .5
HO 61459 35 1 -83- - 44 43 - 4 . 113~ 219 33 21
HO 70823 69 7 "83- . 44 - 97 4 193- 248 31 2
. HO 70623 77 92- 4 25 6 113- -+ 335 37. 3
HO 76851 88 35 92~ 5 g 13 . 113- 335 41 3
HO 76851 71 35 92- . 5 9 24 113- 335 77 16
_HO 77024 68" 2 a2~ - 6 15 22 113- 335 81 16.
HO 77024 712 92- 6 25 6 410 13 8
HO 79285 69 4 92 8 1110 424 . 31
HO -. 79285 71 4 92- 8 .13 7 427 23 12
HO .79285 73 37 92- 8 15 11 ‘604 ‘31 28
o HO 80283 79 26 - 92- g 17 11 620 23 9
"~ HO - "83436. 37 18 92- 8 18 - 11 650 31 28
HO 83444 37 19 92- 8 21" 10 ...  113- 728 £9
- . HO 95877 69 38 92- 12 69 24 113- 728 71 23
‘HO 95877 71 38 92- 12 71 24 113- 907 - 23
HO 98897 83 11 "95- 5 g 9 13- 7925 - 23 - {4
HO 98897 . 83 23 95~ 5 . 9 22 113-  .926 23 15
13~ 452 25 5 95- e 77 5 114- 101 9 8
13- 616 15 21 -95- 9 . 81 5 1142 101 - 9 2t
13- 636 25 5 95- 525 ° . 41 - B 114- 201 73 21
13- 820 119 113- 3. 39 11 114~ .203 73 18
13- 820 21 9 113- 3 43 9 114- 216 - 73 26
13- 828 15 7 113~ 4 39 27 128-  100° 23 18
13- - B28 17 .7 113 4 43 . 25 128- . 101 39
13- 828 19 7 113- 103 79 36 129- . 101 ‘3g 23
13- 836 15 - 8 13- 7103 83 36 129- 101 43 12
13- 836 - 17 8 L 113- 104 79 7 . 129- - 101 43 2,
13- 836 19 8 13- 104 799 128- 102 79 13
13- B4 15. 9 13- 104 - 78 21 120- 102 79 25
13- 848 17 9 113- 104 .83 7 .129- 102 . 79. 40
13- 548 19 9 113- 104 83 9 129- 102 -+ .83
25- 104 - 25 7. 113 104 83 21 . 129- 102 - 83 25
25 105 9 12. . 113- 124 39 15 129- 102 83 . 40
25- 108 15 23 113- 121 39, 22 . 129- 103’ 315
25- - 106 25 7 13- . 121 © 43 13 128- 103 33 7
25- . 108 M1 113- - 121 43 20 129- 103, 33 24
25- 108 15 12 113- 205 27 10 128- 103 69 51
- 25 108 17 12 13- - 2072 -6% ., 15 . 129- 103 71 15
25- 108 19 12 13- 207 71 15, 128- 103 71 51
25- 108 21 1 . 113- 208 27 16 120- 103 73 8
25- 115 9 1 113- 208 31 337 128- 105 13 8
25- . ° 115 g 25 113- 208 33 30 129- 105 31 48
25- 2424 71 .30 113- 208 37 6 . 129- 107 3t . 31
28- 1232 49 7 113- 208 41 6 129~ . 110 23 22
28-. 1232 58 15 113- 208 69 49 129- 123 7319
28- 1232 . 91 1§ 113- 208 71 49 129- 123 73 24
28- 1232 97 7. . .113- 209 a3 4 129-

30

* Printed in U.S.A.

Issued May, 1979

y
|
‘|.

13 -




y k o iy !ﬁ e
. } =
118 ' D100 AND D130 BACKHOES . . ! - - . -D100 AND D130 BACKHOES : ' 119
NUMERICAL INDEX R T N U ,Nl@MERICAL'INDEX
'PART NO  PAGE' REF PART NO  PAGE REF - PART NO ~ PAGE REF : PARTNO PAGE REF. .. PARTNO PAGE REF PART NO' - PAGE REF
128- 125 . 77 15 182- 314 . 71 10 - 182- 20 77 1 \ ©195- . 521, - 79 37 218- 5007 29 12 . 219- 8 31 47
129- 125 81 15 132- 314 73 35 192- 20 79 g8 - .. 195- . 529 83 10 218- 5007 29 14 219- 8 "33 37
129- . 128 89 25 132- 314 73 40 s192- .20 0 78 12 - .1985- 521 83 22 218-- 5007 37 36 219~ 8 69 37
12g- 128 74 25 - 132- 319 71 -29 192- 20 79 24 o185 521 83 37  218- 5007 - 41 25.- 219- "8 7 .37
128- 143 41 .43 . 132- 349 - . 69 . 5° 192: 20 79 29 L o195- 525 . 27 it 218- 5007 51 , 2 219- 8 73 43
129-- 148 B9 22 . 132- - 349 71 5 192- 20 78 29 % 7. 195- 525 31 35 - 218- 5007 53 - 2 T 218- 8 - 93 16
129- 148 7122 132- 355 69 8 192- 20 81 11 £ ¢ 195- 525 - 37 - 8 218- 5007 55 2  218- 13 . 47 20
131- 31 - 9 10 132- 35b5 69 32 192- 20 83 8 © 195- 529 37 5 218- 5007 - . 63, 'é}-;” 219- '7”_35_%{. 560 17
131- 31 . 9 23 . 132- 355 71 '8 19 200 83 24 - 495 52 41 . 5 218 5007 67 58’ 218 e T 3678 105 17 |
131- 176 69 13 136- 159 13 13 192- 20 83° 29 . . 195- 533 317 44 218- . 5007 7720 221- 842~ 67 56 :
131- 176 .71 13 ©136- 158 - 15 19 192- .20 83 39 St 185 ¢ 5471 31 25 218- 5007 85 12 221- 842 87 80 !
131-- 269 - 93 - 2 136~ 159 17 19 192- 21 27 12 °© - 185~ 841, 31 30 218- 5058 7721 221-. 849 79 2 :
131-  -369 107 3 136- . 1589 19 19 T192-0 21 27 1T : ©211- B 109 5 . . 218- 5058 81 21 - 221- 1843 . 107 1
131- 370 51 7 136- 164 Rk 7 192- 21 31 4 C211- 104 89 .5 218- 5059 41 28 . 281~ 5008 37 . 24
131-  B70 ¢+ 99 7 ‘136-° . 164 21 - T . 192- 21, 31 34 - ©211- 311 86 5 218-- 5089 - 79 2 281- 5007 81 20
131- . 371 89 6 138- -, .98 . 41 .9 192- 21 33 8 . 218- 435 25- 11 218- 5058 . 83 - +2 ©321- 1572 81 37 -
131- ° 371 g5 8 138- 127 - 8% 3 192- 21 33 23 o218~ 465 - 25 12 218- 5085 © - 27 5 321~ 3054 37 38
131~ 371 103 8 138-  2002- J37 13 192- 2i 33 31 - | 218- 485 41 32 ©218-  5107. 41 24 321- 3054 41 47 |
131- 372 57 7 138- 2002°. 77 8 192- 21 37 7 218- - 485 25 L3 218- 5123 27 3 321- 3054 77 33
131- 372 93 2 138- 2002 . 81 6 - 192- 21 2 P A - 218- 555 25 8  ‘218- 5128 . 81 30 321- 3054 81 34
131- 1037 - 31 41 164~ 91 71 20 192- 21 - B1 4 ©o218: 921 - 77 .30 - 218- - 5154 29 1B 321- . 3182 73 45
131- 1037, - 69 30 164- 211 69 20 - 192- 21 65 4 . - 218- 0 921 "81. 30 . 218- 5156 85 11 321- 3183 ' 73 46 .
‘ 131~ 1121 45 15 178- 53 7 31 36 . 192- 21 69 50 . 218-. 5004 29 17 218- 5157 B3 56 32%- 31967 33 38 -
~ "131- 1141 47 . 6 S 178- 413 29 1 192-° 21 . 71 50 ‘ .218- 5005 41 40 . 218- 5157, 67 57 -+ 321- 3198 73 44"
131- 1141 53 7. 178- 413 29 . 3 - 192 2t . 78 7 _ 218" 5005 77T 26 . 218- 5164 - 27 2. 321- 3885 73 47
C131- 1141 55 7 178- 859 29 12 192 21. 73 18 218- 5005 81 26 - 218- 5201 77 19 -321- 3994 81 35 -
131- 1141 © 89 -6 178- . 878 55 ° 20 o 1ge- 21 .- 73 23 © 218- 5005 - 81 31 - 218~ 5201 81 19 321-, 3997 23 24
131~ 1141 101 7 - 187~ 1031 49 18. 192- 21- 73 29 . T 218- - 5006 37. 34 7 218- 5252 3 2 321- \ 4330 81 36
) 131- 1171 31 24 187- 1031 s¢ 9. O 192- 21 .85 4 " 218- 5008 39 3 218- 5382 7725 391- 620 69 39
131- 1181 89 15 -187- 1031, 91 9 192- 22 37 4 218- . 5006 39 - 4 218- 5392 " B1 25 S 391- 620 71 ag
132- 5 137 - 22 187- 1031, - 97 18 192- . 22 41 4 - 218- 5006 - 41 29- 218- . 5392 8t 30 . -
o 132- 5 41 - 18 . 187- 1031 105 2 i92- 22 . 7717 218- .5008 . 41 33 218- 5403 37 23
132- 5 77 & - 187- 1069 31 9 192- 22 81. 17 . . 218-. 5006 . 43 2 . 218- 5406 37 .35
132- . -5 . 81, 8 187-  *1069 37 9 . 192- 23 23 13 218- 5006 77 22 219- 1 48 20
132- . 15 24 4 . 187- 1069 - 47 20 192- 23 31 45 218- 5006 ° 79 3 . 219- 1< 51 5
132- - 20 ' 33 36 - 187- 1069 7710 192- 23 77 14 . 218~ . 5006 79 17 216~ 1 55 5
132- 48 . 31 17 . 187- 1069 81 10 192- 23 81 14 . 218 5006 - 79 27 218- 7 1 85 5 _ J
132- 152 . 33 33 . 187- 71070 - - 79 28 . 192 25 23 8 218« 5006 79 34 - 219-°7 1 57 5 ‘
| 132- 152 | B9 44 187- 1070 - 83 28° =192~ 27 - -89 29 . 218~ 5006 . 81 22 219- 1 89 20
‘ o 132- 152 - 71 44 192+ - 19 .. 39 13, 192- 27 - 7t 2 -~ 218- 5006 83 3 - 219- 1 89 21 .
T - 132-  18¢ - 11 4 ] 192-. 18 39 28 - 192- 102 - 83 12 - 218- 5006 83 - 17 . 219- 1 91 18 c
132- 159 13 4 192- 19 43 ' 11 t92- 311 . 31 40 . 218- 5006 - 83 27 219- 1 93 - 16 - . . N
132- 159 15 4 192- 19 . 43 26 192« 311 69 29 - 218- 5006 83 . 34 . 219- 1 95 22 ’ ' ' .
182-, 159 - 17 4 . 192- 20 .31 10 193- 545 9 4 . 218~ 5007 27 ©. 4 219- 1 .97 20
132-  .159 19 . 4. ©192-. 200 .37 10 . 183- 545 e 17 - 218- 5007 27 6 219- 1 99 .6
132- 313 71 32 192- 20 .38 16’ 195- - 454 ., 33 13 F.o218- 5007 27 2A ;219- 1. 101 5
132- 313 73 38 192- . 207 41 21 195- 521 789 10 . .. P18 5007 . 29 .4 .  218- 1 103 22
132- 314 69 10 192- . 20 43 14 195- 821 . 79 22 - < 218- - 5007 28 6  219- 1 107 17 .
, .
Printéd. in U.S.A. Issued May, 1979 - + Printed in U'.S.A. . ' Issued May, 1879

3




. . i
o i
" BACKHOE ;
'BH750WD -
1 Parts Catalog 8-3060 :
9_88-RP-500-107

-1, Bucket .

2. Bucketcylinder - . -
. 3. Dipperstick (crowd) cylinder ‘ . : ) ‘ . A
4. Boom cylinder _ e . . ’;
5. Console : . .- ‘ /
6. Stabilizer ) X o o - o
7. Swingcylinder -~ _— Tl ) ,"
8. Boom . . o : . : HE
9. Dipperstick (crowd) . , . /
10. ‘Stahilizercylinder . _ ’ . ‘ . .
. . o . _ . ‘ |
1. Kingpost tsiing frame Backhoe Nomenclature ‘ |
o - ;’
!
* Y N %

-

ALPHABETICAL INDEX

PAGE GRID

‘Buckets ........... P .7 E6

“Contrals . ............ ... s g E8
Cylinders ................... 13-15 E12-E14
Decals ...novveeeiinnss S 17 0 B2
Dipperstick .«........ e " 7 OEG .
Frame-main .. .. co.vovn .. v 5 E4
Hoses ..... e e - 3 E8
Stabitizer ... ... ... . 5 E4
Tooth-bucket .............. 7 EB
Valve Assembly . ......... e 11 E10

' NOTE: See grid A2 for - D100 Backhoe

See grid G2 for - BS8 Hydraulic Blower

[‘”"‘"“-u e




b

5 - .
) BH750WD BACKHOE - . b
MAIN FRAME ASSEMBLY
REF. "PART NO. - DESCRIPTION ~ : REQ'D
1 C . .31691° °~ COVER-console............... P e o
2 C 31714 . BRACKET-valveR.H. ..... e e e L 1
3 c - 31692 VALVE - control {repairspage 11} ... ......o.oiie e et 1
- 4 C 31715 BRACKET -valve L.H. .. ... ... ........... e e e PR 1
5 C 31693, "PLATE-wvalvermounting. . .................... P P 1
.6 C 31880 . FRAME-main..... L b e 1
7 c 31698 "CAP-swingframe ................ N 1
- B .C 31806 BUSHING-ball 1-1/27 1D . ....... i e e L. 2
8 Cc 31694 SWINGFRAME.............. ey i 1
10 C 31713 - PIN-swinglock..... e [P e ) 1
1 C. 31697 BOLT - chain tensiOn . .. .. ... n it eiae st ey ei e 2
12 c 31712 . PiN-boompivot ...... ... ...l e e 1
13 c 31703 GUIDE-hose .............. TR P S
14 c. 3702, ‘PLATE-latch........ P e . 1
15 c 31701. " SPRING - compression .072" x 62"...0........ e . 1
16 C 31700 - PINpivot ............ N . S U
17 C 31699 . PAD-bumper ............. s e e e 2
18 c 31696 CHAIN-swing................ O A T 2
19, Cc 31695 CYLINDER -hydraulic (repairspage 13) ... ... .... ... P L. 1
20 - C 31706 CLAMP-hose ...... B . e e . 2
21 c - 31704 PIN-pivot ._...... e e P I . 2
2 c 31711 PAD - stabilizer ....... T S 2
73 C . 3710  STABILIZER ...ooovonriannnn... R 2
24 ,C~ 31705 CYLINDER - hydraulic 2’ x 14-1/2" (repairspage 15) . . .. .. .. .. e 2
25 Cc 31716 - BUSHING-13/16" x 1-1/4" x 17 . ... i ey R 4
26 -C 31709 CLAMP “hose .. . i e e e s L 2
27 "¢ .31708 . SHIELD -hoseprotector ... ......ccoieir connnn, N 2
28 c 31707 GROMMET ....... S 2
34 NSS " DECAL-control{seepage17)... ... . ... ... ..., e 1
35 . NS5 DECAL - stabilizer (seepage 17) .. .................. oo e, T
40 132- 6 . PIN - cotter '{/15"x5/8” ....... e . T " T UAR
41 - 132- 330 PIN -cotter 3/327 x 1/ 27 .. i e " UAR
42 - 0/ - PIN - cotter 3/32" x 1-1/2¥ ... ... e UAR
43 /L o PIN-cotterhairpin ... .. S " 4JAR
44 21%- . 10 FITTING - greése, straight, 1/4” tapered thread . ... ........ e UAR
45 219- 57 FITTING - grease, 90°, 1/4” - 28thread ... .. ... . e e s UAR
46 113- 3 BOLT #1/4" -20x 3/4”, Gradeb .......... DA UAR
. 47 O/L - PIN-cotter 1/4" x1-1/2" .. ... ... ... ... ... . T UAR
43 C 37T - PIN-clevis1/4" x1-7/8 .. ... oo UAR
49 131- 911 NUT ~ 5/167 FIANGEIOCK .« + o e eeee e oo oo " UAR
50 195- 102 WASHER-5/16" .. i i, e R UAR -
51 192- 20 LOCKWASHER-5/16" ......... e e * UAR,
b2 113- 102 BOLT -5/16" NCx3/4” Gradeb . .......... R, U " "UAR
63 111- 202 BOLT - carriage 5/16" NCx3/4" . ... .........0 SPI o0 T UAR
b4 ~C 31718 PIN-chain ..................... PSS S - UAR
+ 'bh o/L NUT-8mmx1.25mm. ... ......... .0 ... e e e w.oo» UAR.
- B7. 131- 938 NUT-3/8"flangelock NG ..................... R UAR .
b8 131- 1181 - NUT-lock3/8° NC................. ... e e -, 7 UAR
.60 - 340 ~ BOLT -carriage 3/8" NCx3/4" .«........ ...... e UAR .
62 13- ° 241 BOLT-3/8"NCx3"Graded ..........:. ... ..., T .. " UAR
63 LO/L NUT-lock Z/187 NF . ... e UAR
64 - C 31813 BOLT-7/16"" NFx1-1/4"wheel . ... ... ... e UAR
67 o129~ (17 NUT-5/8"NC........ e [ e UAR
-68 131- 1331 NUT-lock 3/4"NC..Jc oo e T UAR
69 192- 27 LOCKWASHER-3/4" . ................... AP . e UAR
70 . O/L ’ BOLT-3/4"NCx1-1/2" ........... e e e SR UAR
71 o/L ) BOLT -3/4"NCx5-1/2"Grade5............... UAR
72 c 31719 WASHER - shim 13/16" x .010” e e e L UAR
73 T 31720- - - BUSHING - 10 ga. x1' . .. e e P .. UAR

Printed in U.S.A. - - : . A ) September 1988




o LR

6 = '
BH750WD BACKHOE 1 . A
DIPPEFISTICK AND BUCKET
S i - REF. PART NO. . DESCRIPTION : . ’ . REQ'D
. - 1 c 375 SOCKET-SMVemblem ............ ... ccooiiniioans e 1
2 -C - 31726 BRACKET-socket ............. e e 17
3 c 727 PIN-PIVOL ..vreeeveieineeeeeeenes e, 2
4 c 3728 CYLINDER - hydraulic2” x. 16-3/4" (repairs page 13) ......... e 1
5 . € 31706 CLAMP-hose .. ..o ocieii e e e 1
6 , C.. 31712 PIN-boompivot .............. P . [P - 1
7 C 31730 PIN-pivot. ........coiiiiennenn.. e 4
N 8 c - 37An LINK-pIvot ... e e e 2
- o _NSS - BUCKET - 12" heavy duty (order from whole goods) ............... 1
9 - 'NSS BUCKET - 16" heavy duty {order from whole goods)............... 1-
g NSS BUCKET - 18" heavy duty {order from whole goods} :.... .. .. e 1
10 Cc 31738 SLEEVE-retaining ......... e P 4
L C 31736 . ARM-bucket. ........ ...l e eaanaa e R 1
12 Cc 31737 DIPPERSTICK .. oo e N
13 C 31738 / SHANKAND TOOTH ASSEMBLY - 2/0 ......................... UAR
14 C~ 31739 |/ TOOTH-bucket2/0..............0c............ P, UAR
17. -G 31724 . CLAMP-hose ... .. i e t.. 1
25 132- 329 PIN-cotter 1/16" x3/4 .................. e e . UAR
26 219- ., 10~ FITTING - grease 1/4” - 28'taperedthread . .. .........c.ovveon-.. VAR .
27 131- 934 NUT-1/4"NCflangelock .. .. ... ... ... ... . . .l.cc..oe.. P "UAR
28 T O113- 1 BOLT-1/4"NCx1/2" Grade5 ................ i UAR
29 o/L : PIN -clevis 1/4" x1-7/8" . .............. e e UAR
. : 30 131- 911 NUT-5/16"NCflangelock.........coo it UAR
. 31 Q/L o Bolt - carriage 5/16” NCx 1/2" .. ... L P .- UAR
© 32 138- 2064 PIN -spirol /18" x 1-3/4" . ... ... e e UAR
33 195- 2115 WASHER-1" . ... e e e UAR-
° i
BOOM ASSEMBLY
v I I C a7z CYLINDER - hydraul:c 2-1/2" x 16 3/4" (repairs page 15) e 2
- 2 C° 31812 - BOOM-backhoe . ... .. ittt 1
> 3 C 31723 CLAMP -hOSE . ... it e 1
4 C 31704 PIN - PIVOT Lottt e et e e e 2
10 132- 6 PIN - cotter 1/16” xB/8" .. ... e . UAR
11 2193- 10 FITTING - grease 1/4* - 28taperedthread .. .. .................... - UAR
12. 219- 57 - FITTING - grease 1/4* - 28 tapered thread O0° ot UAR
13 - 131- 7 934 CNUT-1/4"NClock, flanged ........................ -UAR
. 14 113~ 17 BOLT-1/4" NCx1-1/4" . ..., e e e e e e ‘UAR
15 C 31717 PIN -clevis 1/4” x 122/8" ..o o e UAR
|
|
‘g . . . ) L . - . .
Printed in U.S.A. ) o o ' . September 1988 |
i




HIGNITAD 13X0NE
-~ .

REF. PART NO.
1 C 31740
2 c M
3 C 31742
4 Cc 31743
5 C 31744
LA c 31745 -
B c 31745
cC. C 31746.
D C . 31748
£ C. 31746
F c 31747
G C 31746
" H c 3747
J . C -31748
K C. 31749
L-~ € 31745
M C 31745
1 C 31769
2 C 31770
3 c 3177
4, cC 3772
5 218- 5005
6 - o/L
17 c 3773
'8 C 31774
‘9 T Cc ' 37
710 c 31776
11 € 3777
12 cC . 31778 .
30 o/L .
31 C 31814,
32 o
3 192- 19
34 o/L
35 129- 123
36 192 21
37 129- 163

Printed in U.S.A.

BH750WD _BACKHE)E .
HOSES

DESCRIPTION

AND FITTINGS

FITTING-9/16"-18x T/ANPT20° ... ..... e

TIE-hbose 7" .....
FITTING-9/16" x 1

/4" NPT 80° (1/16" restriction). .. .............

HOSE-female 9/167 - 1Bflare x99 . .. . ..ot ..

-HOSE - female 9/16

“-18flare x99 .. oL

HOSE - female 9/16" - 18 flare x 49", .. ... ... .. ... R e

. HOSE-female 9/16" -18flare x 49" . .. .. ... e ,
-HOSE - female 8/16

HOSE - female 3/16

HOSE - female 3/16

" -18 flare x 49" ... ... .. e
- 18farex B0 ... ... L e
B flare X 49T . i

HOSE - female 9/16™ - 18 flare x 50" . .. .. .. U e
HOSE - female 9/168" - 18flarex 124" .1 ... ... ... e S

HOSE-female 9/16" - 18flarex 139" . ... ... .. ... .. S, P

HOSE -female 8/16" - 18flare x 99" . . .. ... . i i i

_HOSE - female 9/16

T-18flare x99 Ll e

VALVE CONTROLS -

[ I i i S i e T L& I ) R R Y
.

HANDLE ASSEMBLY -stabilizer ..................... T 2
GRIP-handle......... . e 1
KIT-link .ol 1

CONNECTOR-9/16"-18t0O-ring .. ...c...o0vvn e - 12
O-Ring-7/16" 1D x3/32" wall" ... ... .. .. ............. T UAR

FITTING -9/16" - 18 swivel nutelbow . .. .. PR e e 1

GRIP-handle....... e e 2

HANDLE -control ..........cpo oo 2

ARM - handle. . ... PSS e 2

BALLJOINT -malestud .......... e w20

BALLJOINT .ot e 4

CLIP-conmector ... oo n. P 4

NUT-lock #8-32NC ....... ... .. ...t .o UAR

BOLT-#8-32x1"sockethead......... ... ............. e UAR

N E 2 N = UAR

LOCKWASHER-1/4" ............ooiieninn. e DU UAR

BOLT - 1/4"” NF x 1-1/4" full thread Grade 5 .. .................... UAR

NUT-3/8"NF....... e e UAR

LOCKWASHER-3/8" ................ e T UAR

CONUT =378 NEJAM oo eee et e UAR
. O September 1988




0 - N ' S R ’ ' s _— o “BH750WDBACKHOE | ' "
HYDRAULIC VALVE ASSEMBLY

t H ‘ L ’ . - . .
L o REF. ~ PARTNO. ' DESCRIPTION . - S REQ'D
1 c 31692  VALVE- hydraulic..................... ... S 1
.2 c 31750 KIT - repair, sectionseal . ................. e e 1-
3 c 31751 VALVE- check 6
4 - 31752 VALVE - dampening {2000 psi} .......................... e . 2
. 5 T C 1753 VALVE - dampening {2500 psi) ........................ e 1
: - 6 C 31754 VALVE -relief ............. s e e e 1
. 7 'C 31755 CONTROL -spoofposition. ... ....,.................... 1
8 .C 31756 BRACKET -fever. ... .....cooovuannn.. .. e 6
9 c 31757 CONTROL - spool position. ............ e e .. 5
10. C. 31758 KIT - repair, spoot . .......... [ e e T 6
11 C. 3178 NUT-8mmx1.26mm....................... e e > 6
12 Cc 31760 ROD - tie 8mm x 1.25 mm x 276 mm ...l H A e 3
13 c 31761 . INLET SECTION - valve (complete) ................... el . 1
14 c 31762  DIPPERSTICK SECTION - valve (includes spool and reliefs) ... ...... S
15, c . 31763 BUCKET OR STARILIZER SECTION -valve {includes spool
. andreliefs) . ... 3
16 c 31764 SWING SECTION - valve {includes spool and rellefs} ..... e I |
17 - C 31765 "BETURN SECTION - =valve. .o ] 1
18 C 31766 VALVE - dampening (3800 psi} ........... [P T 1
19 - C 31767 . BOOM'SECTION - valve {includes spooi and reliefs} ............ ... : 1
20 C 31768 VALVE - dampening (2500 psi) ......0 ..o ion .. e 1-
21 NSS SPOOL - boom section {order complete sectlon) e e 1
22 " NSS . SPOOL - valve {order complete section)........................ .. T
L]
»
. ' - r
1=COMPLETE VALVE ) ) - . . S ;
) . / : /
/ .
/
*
" ) , e K _ Printed in U.S.A. . o e ' . September 1988




i,
.,

REF. PART NO.

31695

31779

31780

31781
31782
31783

31728

31784

31786

31787

31789
31780
31792

1 - C:
2 C
3 c
3A . NSS
3B NSS
3¢ - NSS
.3D NSS
3 NSS
3F NSS
4 - o/t
5 c
6 c
7 c
1 ¢
2 C
3 C
3A NSS
38 NSS-
3¢ -NSS
3D NSS
3E  NSS
3F ° NSS
36 NSS
4 C
5. 219-
6 C
7 C
8 C
9 NSS
Y

Printéd in U.S.A.

'BH7S0WD BACKHOE

" "SWING cqubEn )

DESCRIPTION

CYLINDER - hydraufic, SWiNGus . g -+« ene e neeiananneenenees
"ROD- ne7ne"NFx1ék§?ff .......... it .
KiIT-gseal...........:.e R LR R TR R
WIPER-rod . ...... A (( ............... I e
SEAL-rod ........ M RPN s P
SEAL-gland, statio 77, .. ...... ... eul L e
O-RING.......... W R PR

SEAL-pistOn. ... .. .. e

RING -backup ........... el SUT J

NUT - 7/16" NF hex -

GUIDE - rod

BARREL - cylinder 2-1/2"

ROD - cylinder 2-1/2". . ..

.................................

BUCKET CYLINDER

CYLINDER - hydralulic 2" %x16-3/4" ...........

COLLAR - locking
KIT-seal........

CSEAL-rod, static ... e e

RING-- wear .

SEAL - piston

SEAL - gland,

» SEAL -rod . .
WIPER -rod .
ROD - cylinder 2

static ....... . . i

FITTING - grease 1/4" - 28 taper thread I

NUT - lock 7/8" NC

PISTON - hydraulic cylinder
GLAND - hydraulic cylinder

..................................

BARREL - cylinder (Drder complete cylander} ..................

13

REQ'D

SEENN Y-~ F SRy TY Y RPN

.

—_ e i el A = = a3

Sleptember 1988




Y i . . . -
Y & 1 RER PARTNO..  ‘DESCRIPTION . REQ’
. - : 1’ c. 31705 CYLINDER - hydraulic 2" x 14-1/2" .. o o m e ae e 1
2 N 31784 " . COLLAR-retaining...................... e ML e 1
\ 3 . C 31786 KIT-s€8l. . .o e e i 1
- T - 3A "NSS ) ’ SEAL-rod,static ....o........ .l 1
' ) ~ 3B NSS - RING-wear . ... 1
3C - Nss. . L O-RING....... el e i A
3D .NSS . SEAL -piston........... P et e s 1
3E NSS SEAL -gland, static. ............ e Ve 1 -
3F NSS - "SEAL-rod .......... e 1.
3G NSS: WIPER - rod ....... o 1
4 c 31794 ‘ROD-cylinder .........oovvneuiin. S 1
- : 5 219 10 ~ FITTING - grease 1/4 - 28tapered thread .......... . -
8 L 3189 - NUT-lock 7/8" NC............. RTC, L e . 1,
7 - C 31780 "~ PISTON - hydraulic cyllnder ........ P R o
8 - C 31792 - GUIDE-rod ... P S, 1
9 ‘NS85~ - BARREL - cylinder (order complete ceylindery, :............ ... 1
BOOM AND DIPPERSTICK CYLINDER )
1 c. 3172+ CYLINDER -hydraulic 2-1/27 x16-3/4” . .. .. ... ... ... .. 1
2 - C 31796 - ROD - hydraulic cylinder 2-1/2” ... ............. T 1
3 219 10 . FITTING - 1/4" - 28 tapéred thread ... .. ..... S 2
4" C 3798 © - KIT seal. ... 1-
N 4A NSS ) SEAL -rod, static .............c... ... ...l L, o
4B NSS RING - W - -« 1
4C NSS O-RING................ e et 1
- - 4D NSS .SEAL-piston. ........... SRR . 1
4E NSS SEAL - gland, static ........ S B . 1
. 4F NSS SEAL-rod ......... .., e e P
- 4G NSS . WIPER -rod .. .... e S 1
4H NSS T WIRE-lock (notused) ..ot I . 1,
A4 NSS ~ : "RING-wear . .......cviiee e L v 1
-B C 31789 NUT - 7/8”NCIock............’..._ ............ e 1
B C 31799 PISTON - hydraulic cylinder. ... ... .. .'. e P 1.
7 C 31801 GLAND - hydrauliceylinder ... ........T. ... ... .. e -1
8 " NSS - BARREL - cylinder {order complete cyhnder) ...... P - 1
.9 C 31803 . RETAINER - hydraulic cyl:nder e e e ’ 1
0 *service cylinders have 2 straight grease fittings.
f
ool
Printed in.).5.A,  ~ - : - ) ' September 1988

' BH750WD'BACKHOE
~ STABILIZER CYLINDER

R




-BEFORE OPERATING, B READ HANQA FOH ADDITIONAL INFORMA'NOH ON SAFEI"! OPERATION, SEHVICE ANRD
MAINTENANCE.

BACKHOE ‘DIGGING FORCES CAN LIFT AND TUBN TRACTOR OVER; TO AVO[D SERIOUS INJUFW OR
DEATH: OPERATE BACKHOE ONLY FROM SEAT AND WITH ALL SAFETY SHIELDING '™ PLACE MAKE
SURE STABILIZER PADS ARE ON FIRM CGRAOUND; AVOID SOFT OR STEEP BANKS. |

NEVER ALLOW RAIDERS OR OPERATE BACKHOE WITH BYSTANDERS N THE MAXIMUM SWING AREA.

A MINIMUM 25% OF TRACTOR AND EQUIPMENT WEIGHT MUST BE ON TRACTOR FRONT WHEELS WITH
BACKHOE IN TRANSFORT PO’SITEON.

BEFORBE TRANSPORTING, ATEACH SLOW MOVING VEHICLE (SMV) NVAND ENGAGE TRAHSPOHT LOCKS. -

BEFORE LEAVING UNATTEHDED RAISE BOOM AND INSTALEL TRANS! LOCK, LOWER DIFPERSTICK,
SHUT ENGINE OFF AND REMOVE KEY.

IF HIGH-PRESSURE OIL PENETRATES SKIN, [T MUST BE SURGICALLY REMOYED WITHIN A FEW HOURS BY A
..DOCTOR FAMILIAH WITH THIS FORM OF INJURY OR GANGRENE MAY AESULL

KNOW LOCATION OF AND AVCID CONTACTING ALL UNDERGRDUND CABLES, RIPELINES, OVERHEAD WIHES

AND O'I‘HEH HAZARDS IN DIGGIHG AHEA.

SO DN -

RETLRN
BACKHOE DISCONNECTED _PUMP SUPR (RED)
{1} CONNECT PUMP SUPPLY TO RETURN ON TRACTOR p
{2} CONNECT RETURN TQ PUMP SUPPLY DN BACKHOE :

Do NOT OPER-ATE BACKHOE CIRCUITS CONCUR-
RENT WITH THE LOADER BUCKET CIRCUITS.
. FAILURE TO OBSERVE THIS PROCEDURE COULD - *

RESULT IN DAMAGE TU THE BACKHOE HYDRAULIC
SYSTEM AND/OR HYDRAULIC PUMP.

ciixn

c . 31818

- NSS
" NSS .

NSS

NSS

Printed in U.S.A,

© ¢ 29694
" ¢ - 32167-
C- 32373

-

BH750WD BACKHOE
DECALS .

DECALSET ........... ...
- . DECAL -transportlock. . ..
DECAL - backhoe contrals .
" DECAL - stabflizer controls.
DECAL - operation .......
DECAL - “Ingersall” .. ... e
DECAL -hose routing . .. ... ..

DECAL - "lmpqrta:@ﬁ}c:peration

“

17

1
]
1
1
1‘.
2
1
1

September 1988

-




e e,

18

NUMERICAL INDEX

REF. PART .PAGE  REF. PART " PAGE REF..

- PAGE

PART

-NO.

NO.

NO.

NO.

NG. .

NO.

NO.

NO.

NO.

NNV D e
—

QONHNMAORS ) 40— ey
NWOme e O

0w : - . '
vy i NI MU M0 N O NS N DD e - ' ) . . - s

55599577?5555775795955795773555?. . . . _ -
- 111 .

21733114481165904901725500000??7
OIONVAMEOIMO M O O O 0 vt O ol e 10} 11 : - '
N e VO O OY Oh e e Mmoo —-_—-0 ' ’ . N ' .
—— o~ . ™~ ’ ' * -
LA AL T T T T O O Y S T N T T S T IR R '
MONAO A At A = e NN NR NN NN NOAO O OO .
112223333333333339.99999111111111
1111._1llllllllllllllllll222222222

. _ﬂ.n

.

OFMNMFINOSNDODRS (= N o] =t 1 O DD~

FHJK23&5678911111111112123&7891112356?2233&66577884246798253 [to 8 SN 1o WV BV IO S

999911111111111llllll1199999999993333335353355353555555557597775575?
1111111111111111111 11111111111111111111111 — et

33333333333333333333333333
CCCGCGCCCCCCCCCCCCCCCCCCGC

C3
3
3
3
3
3
3
31
3
3
3
3
3
C3
3
3]
3
3
3
3
3
3
3
3
3
3
3
3
3
3
3
3
3
3
3
3
3
1
iy
1
1
1

H o .
o 0+ ?.65431 <+ O DMNOONN o N oo -3 e r~ O -t
5613159111171111124212522222161242:4115771131123:4178111112345.ABLHCDEG
- - t

. - . ' f -

- 7 N .

- - - . - X . e —-.

=

-
%

....»nul223.45567890123445566789012234567778901134567580156890123.&.55556666 '

9999999999999000000000000011111111111112222222222333333%»444.4:4.u.a.......u..u..u..u.
65666666656667?777?7?777777?77._.....7.7.7.777?77777???7777?77?77?77??77??777
911111111111111111111111._1111..1...._1111.1111111111111111111111111111111111

23333333333333333333333333333.333333333333333333333333333333333333333 -

VLUDLDOoOLLLOY CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCC

* 3
. .




~ "BACKHOE
A , | ‘ S .. MODEL 80A
N ' | | Operator’'s Manual 8-567790

=

o v

__— ; . QUALITY IN THE AMERICAN TRADITION
: . N N T - &+ -

>

T . Ingersoll Equipment Co., Inc. Winneconne, Wisconsin 54986-9576

Ingersoll

- [
I e e s S L A AT

YRS FIETRR S S

st aeamar ey L EA

D DS At bt e it <3

ControlValve .. ............ e 22-28

. Backhoe - Valve Mount,

Controls and Seat . . ........ . ...... 29
Torque Chart . ............... . 31

_ Backhoe -Swing Frame . ................ 32
. Backhoe - Mainframe and Stabilizers. . . . . 2. .33
-HoseDiagrams . ................... 34, 35

Hydrauiic Cylinders .......... L. ..36,37




- . - . N

Page 23

-

o o R ) : ’ . : - : CONTROL VALVE SEC.TIDN ~ LIFT CIRCUIT B PARTS LIST - FIG 10 S
e L : . . .1 . Index Part No. . Descr:.pt:.on - - | __Qty. Per Section
N - % o o + © 9 N ~ & ox 8 aed 1 SR FAT -1 Steel Ball. ..... N
N N = = = e o 2 132-320  Handlé Pin Cotter,’ 3/32 X 3/4 ........ S
¢ . N 3,4,5 * Shim, - (.0L0", .020", .040" thicKk). . eevuuveunronnnnnnn.. svees. a5 required
) - NS 4 . 6 * Machine Screw and Lockwasher.,........... e e 2"
7 © kk% Bonnet Screw........,........ ....... srraaeae et s ae e, . 2 -
y 8 . *wF. 7 Stop Collar..,.-. N i ee e e ettt Ceree e 2-
> - ’ ) g ok Retaining Ring............. Ce e, e, R 1
Z 10 R 2= 2o T vy e et 1.
o o 11 ***  ‘Detent Ball'FolIower.;..‘...u..... ....... e et S 1
W . i _ . T iz CeRRR T Dotent SPIANG. e et e e ih i, S B '] -
8 . ' 13 * -O-Ring Seal (INNer)...ue i inrrnnioirennassoshomennnnsns 2 .
E 14 R 2 O—Ring Seal (Outer).k/ c 2
- 15 *r Back~Up Washer (Inmer)}.........%..... ez A e A 4
n<= : ‘ _ . 16 *o Back-Up ‘Washer (Outer)...................¥l. Sl L 2
W) , A _ ’ ‘ 17 . * Anti-Cavitation Check BodY.veewen o e e et et h e e . 1
o - | s . :IBL o Check Ball Reta:l.ner.."...............‘.;....\_..., ...... 1l :
3 L 19 C42678 Handle Clevis Pin, 1/4 dia. x ?/‘8 ....... PR 1
I “~ / : ' 20 *. - Spring (2201 - 3000 PpST Crack) S rteenaeanas e Cere v 1
- g It ' O ’ i h . <2 * ChecK SPTiNg st iteennnn sy it erenncnnnotesvnnnnsineenn, 2
.l % ; . ~. : 22 * B L 0 | T PR 1 :
oz'E‘ . o C. 23 ** +  Relief Poppet...........'........_.... ......... . Veruas Teveees )3
=35 N . ' ' : S 24 .. R Piston RiNGe.siceniianeennaniennnn, O 1
SRR <« T T = TET] N , ' 25 * RELIEE BOGY. .-« vevsenunnnnennarsannnnn.s SO 1
YT L - = : 7y - . ) .26 L ke O-Ring Seal..,+.o.'voans e et ee e e i, 3
Wt‘g ‘ ; ; ’ T : : . 27 * . Steel Check. . i teey i erenmeninnenens e e e e -2
T T iy ‘ : : - K 28 Kk Back-Up Washer................... Ceh ey e 2
=28 1% 7 - 3 | 297" (42665 - Seal Plate Retaimer.......... e e Ceeeee T
< ; : — e / ‘ . - .30 CA2656 Se3l Retainer.......vemevesvnenernns e R -2
=5 T . . - . . : : { 31 ‘ ok ) Cen‘terlgg Spr:mg ........ 1
- g - : . . - ) : 32 . ** Spool O-Ring Seall..cicouvnnnnss et et e e 2
6 ﬁ \C ‘ . . ' < © a3 ' * 7 Center Sectiof HOUSING.vevevevverereennreennn. N S 1
' B : b y v, ) - L34 * b e e - o T A e ) 1
Eg g w e e ! ™~ o o 35 *kk Detent Ballsei'untruseennnsemuneenineerinenennnrrneners Lo 4
Z & T - . 7 Fa g o - 36 - *kk Float Sleeve.......icvierineniiiannnnn 1
‘O: L — = TN e /A . o 3_; * ko Retaining Sleéve........ et e . 1
: j a . 3 * & UCup Seal.......... Pt r e et e e e . 1
V. N"H - ] ' ‘ '39_- ) *x O-Ring 5eal...e.v....:... s ettate s e, 1
| ; - ' C42670  Control Valve Sectlon - Lift Circuit, consisting of above :
ig T g o .. listed parts. NOTE - one orifice plate C42657 must be
. o Z - added to "A" port to complete 1lift section. Also, ome
- o heavy duty seal plate retainer kit 42885 {not shown)- ‘
7] . mist be added and bolted over seal plate retainer (29) . -
x . to camplete lift section..........iveiiiiiiiiiiiiiiniiiinaes. 1
pos el C42667 Control Valve Section Seal.Kit - Lift Circuit, consisting of:
"'Z" Z - 32 (oty 13, 13 (Qty 2), 14 (Oty 2), 28 (Quy 1), 38 (Qty 1), '
O o 397 (ty 1), 15 {Qty 4), 16 {Qty 2), 26 (Qty.2), pressure
g = . _ section seal (Qty 2), and exhaust section seal (Qty 2).......' 1
0] ‘6 - 'C42668 - Spool Seal Kit; consisting of: '
o ) & : .32 {Qty 1), 28 (oty 1), 38 (Qty-1); and 39 (Qty 1 P |
o - C42658  Relief Cartridge (2500 PSI}, a5 ShoWN...vvteresosnsimnaenrnnns 1
(-] O C42662 Relief Cartridge Seal Kit; consisting of: - L : Y
3 @ = ’ 8 o o +13 (Qty 1), 14 (gty 1), 15 (Qty 2}, 16 (Qty 1), 2 (Qty 2} .. 1
" < : SRS RSN [ v C42656 = -Poppet  Seal Kit, consisting of: 23 (Qty 1) and 24 (Qty 1. 1
ER AR Y Te s8R 889 P ' ' - o '&' . y C42659  Anti-Cavitation Check- Cartridge, as ShOWN.i...ivevereen.’.. . 1
o ‘ . o we = Mo oo 50 L " C42662 - Anti-Cavitation Check Seal Kit, same as Relief Cartrxdge
- x . o : Seal Kit listed above............... e PR R I
} ' i _ C42669 © Float Spocl Positioner Kit, 85 ShOWN.eeerenrenerrnnoness. e : 1
- o . * . Not available as a separate repair part, order complete settion or cartr:.dge
o **  Not. ava:.lable 'as a separate repair part, order seal kit, )
‘o CokER NoE available as -a ‘separate 'repair pdrt, order spool posmt:.oner k:.t. ,
1 B
1




-27

RELIEF CARTRIDGE ONLY:"

21

13
15
24

14

w O o N W
nm A8 K
< .
-
Y-

" TYPICAL SECTION FOR CROWD CIRCUIT

CONTROL VALVE SECTION

32

. 28—

o
Z
0 .
[V F]
o
18 (74
1o
—

| [+
< |

| (¥ —
! pratststemy ) o..
) : C)EJ_
[¥7) 4 ‘n.z
X .V‘()
(¥ * .0
Z - =
O ' o
2 _
< &Y
-— . Uo
> —
< ;01—

. %] |- - . : . Z a5
ERN22 2~ 3 0 an Q¢ - @ » 8N x0O
zZ Lo ’ - vy
<.
.. FG N :

_Page 24

e

CONTRDL VALVE SECTION A CROWD CIRCUIT

* ke th available as a separate repalr part, order spool posztloner kit.

n

- : PARTS rzs'r - PiG 11 - _ - o
Index : o _ ; ©7 .Quantity o
“No,. - Part No, Description = ’¥¢ . . A ) Per Section
1 R 7/716" Stee) Balleiveseivensoassvnvasasnonsnrnsnennee, 1
2, 132-320 Handle Pir Cotter, 3/32 x 3}4..........;.....;..... .1
3 * Shim, 040" Thick) .- :
4 % Shim, .0z20" Thlck).................... ..... ve vt .88 Tequired’
5 L Shim,, .010" Thick) - .
6 * Machine Screw and Lockwasher....cvueuneieinerennnns, 2
7 T orEw Bonnet BT EWa 4 e v asa'srvonnserangranresnnenssantonss 2
B Hkk Stop CQllar..f..................................... &e--
g ey SPOOL COLLAT s eenerannrsrecsonnennnnsensseineennnn. 1
10 AL Bonnet............................................. 1
11 ek : Spool Assembly B BW. ¢t sevanaenanesmsnasnnananeann - 1
12 . LALE Spool Assembly Screw Lockwasher...................g 1 .
13 : LI O-Ring Seal” (INMeI) eeseeereronnrrmreagionencsnsnnne " 2 -
14 *k O-Ring Seal (Guter)................................ 2
15 *k Back-Up Washer (INNEL)....aivreanivsnanssorniinesens 4
16 R B Back-Up Washer (OUter).vevervnesssesnsarsnnsenannes 2
17 . * Anti-Cavitation Check BOGY..eeeesemisrnnrenassnnsss 1
18 : x "Check Ball Retainer...eeeveeseeradonirioraiannsanss 1,
19 . ‘C42678 Handle Clevis Pin, 1/4 Dia x 7/8................... 1
20 S Spring (2201.- 3000 PSI Crackdecsveeerenrenennenn. 1
21 cooLw Check Sprlng....................................... e
22 Sow RELIEE CaBiuuinnnivanerenssenetonstosneessnneeses 1
23 - L Relief Poppet...................................... 1
24 % e T S A 1.
25 - * - Relief Body........................................ 1
26 L O-RING S, s reneraaarieruraronseersnssmeseanesanens 3.
27 x Steel Check, ieiiiiiieianerineeesinvrnarnsenionnnni 2
.28 . Back-Up Washer.,ss.vverretivnvrensnrnosesserinananns 2
‘29 C4266A5 Seal Plate Retalner.........,...........,......»... 1.
36 " C42666 Seal RELAINEL e sty it ttinenvvnnarananernrsnnessss 2
31 : ek h Centering SPLing.ecieeeviincesrreioreanrennesininns 1
32 - A SPool O-Ring S€alususcereivervenseinnnnerarnnanssn 2
33 ) * ‘Center Section Housing,.evveeieniivenrinineraneriong 1.
34 oo FOUL=WAY SPO0L. s turtnrsneeaerennnseennneeesaeennas Sl
‘ C42650 Control Valve Section ~ Crowd Circuit,
consisting of -above listed parts. NOTE - one.
‘heavy -duty seal plate retainer kit 42885 (not
- shown) must be added and bolted over seal plate
retainer (29) to complete crowd section......v. v - .1
" C42663 Control ‘Valve Section Seal Kit - CrowdCircuit,
consisting of: 32(quan-2),l3(quan-2),l44quan -2},
" 15(quan-4) , 16 (quan- 2),26(quan-2),pre;furesectlon
. seal(quan-?),andexhaustsect1- axt{quan- 2)......, -1
C42664 Spool Seal Kit; consisting of: : |
. 32{guan~2) and 28(quan+2)....................r..... 1 . --
C42658 Relief Cartridge (2500 PSI), as ShOWNaes.vivisessss 1
C42662 Relief Cartridge Seal Kit: -
- consisting.of: lB(quan~1),l4(quan ~1), 15{quan-2), )
, 16 (quan-1), and 26 (quan- 2)......................... : 1 ‘
C42656 Poppet Seal Kit, consisting of: ‘
- 23 (quan-1) and 24(quan-l)...,.............)........ 1
C42659 . Anti-Cavitation Check Cartridge, as shown.......,.. .1
Ch2662 Anti-Cavitation Check Seal ‘Kit, same as .o .
. N Relief Cartridge Seal Kit listed BBOVE. cuvunnn.. -~ "1
C42648 Spring Centered Spool Positioner Kit, as shown..... 1
¥  Not available as a separate repair part, order complete section’ or  cartridge.
, ¥* Not available as”a separate repalr part, order seal Kit.

Page 25

&




LTl

TYPICAL SECTION FOR ACTUATE (BUCKET), SWING, AND STABILIZER CIRCUITS.

o
+

-2 . a2
-5 ]
ul
< o
aw *
S
«p
i o
' -
b
, -
Ei - -
& “ &%
O 3;::
Jw | @)
O Eip-;
Q : g
“ L
o el -
o ) Zuw T
! -tj;;
. | e
ez oo m @ Z5
T - o RO n® o K9
(¥4
(]
FIG 12 )
Page -26-

LR

Es

PARTS LIST - FIGHE

DesScription

. Quantity
> Per Section

2

"No: . Part ‘No.
-1 - 132—320'
2 L

3 *kk
-4 ek
‘5 :f**
3 *kk
7 Rk
: | N *kE

.9 Tk
]_01 k.
11 ok

12’ LI
13 C42678
14 *

15 xk

.16 *

17 ok
18 o *
19“A . G42665 -
20 . 042666
21 - ¢ T T kkw
22 e
23 *
24
042651
. C42663
T C42664
) © - C42660 -
-C42662_
C42648

**¥%. Not available

* Handle Pin.Cotter, 3/32 % 3/4u...uvivrerenqerinenn.

Machine Screw and Lockwasher.l.suiosnnieinnnanannns
Bonnet B OL @M e i vivonocsmesssnvrssannnnnesoinnnanes
Stop Collar........................,...............
Spool Collar....................i;.................
BOnnet..............a..................... ..... PR
SPoOl ASSEMbBLY SCIEW,.ev.siassenssorssannssiassonas

. 5pool. Assembly ‘Screw LOCKWASher....veevessvrsorana,

Check Plug O-Ring Seal (Inner).....................
Check Plug O-Rlng Seal (OUter).venevineerrerccnsansa
Back-up Washer (Inner).........-.......------.---o-

Back-Up Washer ' (Outer) ceveiererincinnrrennnannrsing:

Handle Clevis Pin,'1/4 Dia x 7/8........ Crarraa e
Lift Check Sprlng.......‘.........................{
Lift Check Plug O- —Ring Sealiiesisiiiairieancriisan,
Lift Check POPPeL . sy s e veranessonsarsnnnasionsnnas

Back-UP Washer.........-...}-;.......-..-.-n......‘z

Lift Check  PlUQuee s s rnssenannnrsnrenenontosnonnsen
Seal Plate Retainer.ccueuviinnsninsnaieriniennnnns

" Seal Retalner......................................
*Centerlng Sprang...................................
Spool O-Ring Seal.........q............0.. e

Center Sectlen HOUBINGau oot toetannsanastnseroronens
Four-Way Spool..............,.........;.......;1...

Control Valve.Section - Actuate {Bucket), Sw1ng,
and Stabilizer Circuits, consisting

Of above 1isted PaIbtS. csssseecscosronosararassnnns
NOTE ~ Two Orifice Plates C42657 must be added to
complete Swing Section. Also;- one heavy duty ..
seal plate retainer kit (42885 (not shown) must

. be added and bolted over seal.plate retainer (19)

e b g R b R R R R R ORI B R R R R R R

to complete bucket or swing sections (not required

on stabilizer section).

Control Va;ﬁe ‘Section Seal Kit - Actuatg.(Bucket),
Swingy and.Stabilizer Circuits, consisting of:

'22(quan-2), 9(quan-2) , 10(quan-2), 11 {quan-4),

i2 (quan-2) ; 15 (quan~2} , pressure section seal
(quan"z) } aIld exhaust SECthJn Beal {quan 2) LR R MR NN

Spool Seal Kit; consisting of:

. 22 (guan~2) and 17 }quan—Z)....;...ﬂ.....,..........

Check Cartridge, as SHOWN.isuessereioeneeesussemes

Check Cartridge Seal Kit; consisting of:

9 (quandl) , 10 (quan=1}, 11(quai-2), 12(quan-1),

and lS(quan ) S
Spring Centered Spool Pogitioner Kit, as shown.....

as a separate repalr part, order spool positloner klt

[

- Not available as a separate repair part, order qcmplete section oiacartrldge.
Not -available as a separate repair part, order seal kit. .




-

MAIN SYSTEM RELIEF VALVE(1950 PSI)

I.OCATION LEFT HAND VALVE COVER

3 ‘ S
RAE 2 10
12 1=
‘ ALY A -L’ v
| : S
\ ——— N,
O \
\ B ‘\
l\ ki v o -
i o N \
. s e '.\
Y . . \:
9 = 7
. i 4
8 \ ) i ’ .t . . .
F.IG 13 MAIN SYSTEM RELIEF VALVE - C o
- f N he P
: , K PARTS LIST - FIG 13 B
Index : &
No. Part No ) Descrlptxon L . o Requireq ’
1 * Shim, .040" Thick). : : :
2 * Shim, .020". Thlck).......2............. ...... ++ss. aS required
3 * Shim, .0l10" Thick) . ‘ LA :
4 * Spring (1751 - 2200 pSt Crack).....,...e.....;.... .1
5 *x O-Ring Seal...----.......--.-..._..;.'.'..'.'...)...'... l:
h6 **‘ O-Ring Seal-.....-....-...-...o.;--.;":...-.-.--..-- l s
?' ' * REliEf Cap.----..o-.‘-l-.to!‘\;----oo.u---_p-‘o.-‘-.v---. .l
8- Lk .Relief Poppet..........................;. ....... ‘e 1l
9 ** - Piston Rlng............................. ....... ere - 1l
lq ) *% -Ring SE&l....---.....-u.-. a--o;c------o-c--lono l
11 k& -Back-Up Washer... c.uvivetionranrurrsnvennsne... - 2
12 ' * : h Body..---o.-....--.....-‘--...... --------- L hep-a ?1
CL42694- Main System Relief valve, consisting of WE-Z§:, T
- above llsted parts......................T.I.”A.... .1
. Seal and Service. Kit; CODSJStlng of:

CL2654

*

Part No.

_ S(quanwlj,ﬁ{quan-l) 8(quan-1),9tquan+l), ’
"lD(quanrl}, and 11(quanu2).... ...... ;

Not avallable as a separate repair part,
_** Not avallable as a separate repair part,

order Seal and Service Kit,

=

ADDﬂTIONAL REPAIR PARTS {NOT SHOWN)

Descrlptlon

order .complete Ma1n System’ REILEf Valve.

- : - Required

C42695 Left Hand End Cover wzth Main Relief valve........, - 1
C42652 Tie Rod Kit (Six-Spool) contains three Studs

and. three Stud Nuts............................... 1
C42655 Valvé Seal Kit, containing all O-Rings and

Back-Up Rings for a Six-Spool Valve.suoivorrvennns ‘1
c4269ﬁ*‘“’“ Six~Spool Valve..eu.......... enevenn eeereea e 1
C42661 Right Hand End Cover........ Vereae tresvreeans R 1
042696 ° Section,Seal Kit, contains all o-rings

' between §gptidn9........................t.;....... 1

Page 38

3
i

-
\ L]
A\ .
PARTS LIST -~ FIG .14

Index Descripfion ?art No. Index Descrlptlon . Part No.
101" Bolt, 5/16 NF x 3/4 ..... .« 114-102. 121 Stabilizer Handle, Complete. C42649
102 Bolt 5/16 RF x 1'...... ven 114-104 122  Bronze Bushlng, 1 1/4 OD . .
103 Bolt, 5/16 NC x 2-3/4.. ... {13-119 . Cox 1" X I i, veria. CA42673.
104 'Bolt, 3/8.NF x 1-1/4GrS... 114-201 123 Clev1s P;Ln, 1/4 Dlax7/8 C42678
106 Locknut *5/16 NCouo.o... ...131~176 »125  Ball Joint, 3/8.NF Female C42683
107 Nut, 3/8 NF Gr 5.. vo..129-123 126 Handle Grlp......._....,: iev.'C42084
108 Jam’ Nut, 1/2 NC...;........ C42639 - 128 -Handle Link.. Civreesen,. C42707
109  Lockwasher, 5/16.......... . 192-20 130 LinKeeeiererrnnrrnnnnannans 42722
110 Lockwasher, 3/8......... ve. 192-21 - 131 ValvePlatewithBushings ... C42723-
112 Flat Washer, 3/16........ ... 195-513 . 132 Linkage Pivot Weldment..... C42724
113  Machine Bushing, 1-1/2 OD - ‘ 135. Control Handle.......i..... C42728
- x 1" ID x 18 Ga:....... veos C42643 © 136 Handle LOOp....iveuvinensn. C42726
114 . Cotter Pin, 3/32 x 3/4..... 132-320 137  Control Shroud............. C42725 _
117  Roll Pin, 5/32 x 3/4:...... 138-73 138 . Valve Shroud........... aees 42727
‘119 - Roll ‘Pim, 3/8 x 1-3/4......138-176 139 ° Carriage Bolt,3/8NCx1"...111-371
120  Control Valve, Complépe.... C42693 140 Locknut 3/8...:...¢.....q.131 -1216 °

F

Page 29

0




AP

- PARTS LIST - PIG 15

Y

_Hydraulic Cylinder-Bucket..Ch2635

1
2 Hydraulic Cylinder- - - 21
. Boom/Dipperstick.......%...C42636 -
3 Bolt, 5/16 NF x. 3/4....... L11l4-102 23
4  Bolt, 5/16 NF x 7/8........ 114-10L 24
5 Bolt, 3/8 NF x 1"........ .+ 114-200 25
& . Locknut, 5/16 NF....vvwnnas 131-1169 26
7 . Lockmut, 3/8 NF...iveveveas 131~1133 27
8 Flat Washer, 5/16 SAE...,..195-521 . 27
9 Flat Washer, 3/8 SAE.......195-525 - 27
10  Machine Bushing, 1-1/2 0D 27:
T x 1" ID X 18 GAiausanens '...C42643 27
11 Retainer, 5/16.............042720 27
12. -Bucket Tooth and Shank....,C42681 28
13 Bucket Tooth Only..........C28530 -
14  Grease Eitﬁing ...... e ei...219-10" . 29
15 Pin Retainer - Small.......C42697 30
16  Bucket Limk Weldment.......C42699 31
17~ Guide Link Weldment........C42706 32
18 Pin, 1" Dia. x 7-3/8.......C42702 33
: LT 34

Index Description = - " _Part Nos Index Description . Pa;:\;:T\“\

T R

'Hose Retaipég......;....?i.C&Z?lO'
HoSe SEXrap..-veeeces o .. 042712
Pin, 1" Dia. x 8-3/16......C42714

Fin, 1" Dia. x 6-7/8.......C42715-
Pin, I Dia. x'5-5/8.......C42716
Boom-Weldment..... Lveees s CG2730
Dipperstick Weldment.;.....C42731

Bucket Complete - 9 ingch..C42583
Bucket Compléte - 13 inch..C42584
Bucket Complete - 16 inch..C42585 °
Bucket Complete - 19 inch..C42586
Bucket Complete - 24 inch..C42587
Bucket Complete - 36 inch..C42588
. Carriage Bolt, '

T5/16 NC X 3/4u.uininnan... L 111=132

- Nut, 5716 NCuvwwenoioas s, 1202102

. Lockwasher, 5/16...........192-20
BMV Socket ..t iiinianeeanenn C31725

" Hose ClamMpPeeeerenererrinnens 214~260
SMV Socket Mount........... €31526
Pin, 1" Dia. x 6%......v... C42733

: ? -
TORQUE VALUES " |
"l Common bolts and nuts. s ) . Tightening Torque + 20% | . -
SIZE . - - GRADE 2 : GRADE 5 (T “oraoe 8 S

1/6-20 NC - . 70-in b -+ 115 in 1b 165 in 1b
1/4-28 NF ; 85 inlb . . - . 1l40inlb . 200 in 1b
5/16-18 .NC - - 150 in lb ' 250 in 1b 350 in 1b

© 5/16-24°NF 165 in 1b 270 in b, 30 ft 1b
3/8-16 NC N 260 in lb "35ftlb % 50 ft 1b

. 3/8-24 NF 300 in 1b 40 ft 1b - 60 ft b
7/16-14 'NC o 35 ft b 55 ft b . -80 ft lh
7/16-20 NF 45 ft lb 75 ft b . 105 £t Ib
1/2-13 NG T 50 ft 1b . B0°ft b ' 115 ft b
1/2-20 NF 70 ft 1b 105 ft 1b C 165 ft. 1b
9/16-12 NC ©75 ft 1 . 125 ft'1b 175 ft 1b
9/16-18 NF © 100 ft 1b 165_ft 1b 230 ft. 1b
5/8-11 NC - 110 ft b 180 ftlb 260.Ft b ;
5/8-18 NF- - .. 140 ft Ib 230 ft 1b- ., 330 ft Ib

"3/4:10 NC - 150 ft 1b - 265 ft b 1350 ft 1b
3/6-16 NF - © 200 ft. lb oo ftle . 470 ft iy )
NOTE - See tractor instruction manual or your tractor dealer for ﬂighteniﬁg of
" metric bolts. 1 S S

~

™~

. . = Page 31 .




F

" PARTS LIST - PIG 16 ° o S o . D ;.11316“79-' .- - " PARTS LIST - FIG 17
S : o : R - T S T S -83 2. - ; -
~Index 'Descrigtion o Part No. . Index Description © Part No. . R L(QED ’ szrqg'". " : - . - Index Déscription- . ~___Part No.
38 Hydraulic Cylinder - Swing.... C42637 48° (uick Release Pin - Long...C42680 ~— <= C {E:",. ‘\'36 _ Cos SR 77. Hydraulic Cylinder - . S
39 © Bolt, 5/16 NF x 1",.\ ... voes 114=104." 49  Grease Fitting..... [ 219-10. ' : - _ oo ’ ) o Stabilizer.............. ... C42634 -
40  Bolt, 5/16 NF x 1-1/4...... ». 114-100 . 50 Pin Retainer - Smail....... C42697 - + 78. Bolt, 5/16 NF.x 1-1/4.....114=100
4L Bolt, 3/8 NF x 1"............114=200 51 Thrust Washer.......... ~ee. C42703 ‘79 T Bolt, 1/2.NF X 1". ... ..-114-409
"42  Locknut, 5/16 NF..... e 131-116% 52  sSwing Frame Assembly - 80 Bolt, 5/8 NC x 1-1/4 .Gr 5.113-606
43  Lockwasher, 3/8...... e 192-21 ©+ {includes items 47 & 60)... C42729 . 8L Nut, 5/8 NC...............129-107
.44  Machine Bushing, 1-1/2' 0D x - . 53  Swing Link Weldment........ C42705 82  Lockwasher, 5/16....:..... 192-20
: 1" ID X 18 GAuvunvererrannnns C42643 55 .Hoge ReLAINET:«rvsvacirenns C42710. 83  Lockwasher, 1/2'8hakeproof.. 192-80
45 Cotter Pin, 1/4 x 1-1/2...,..132-349 - 56  Hoge Bracket.......... weees C42711 ¢ 84  Lockwasher, 5/B......... o 19225
46 ' Cotter Pih, 5/16 x 2-1/2..... C42644 ;. 57 Hoge 5155 ) SRR C42712 - 85 Flat Washer, 5/16.....:...195-52i
47  Bronze Bearing, 1-1/4 OO x. . '58  Pin, 1" Diameter x 5-1/2......C42717 86 _Flat Washer, 1/2 SAE...... 195-533
AT ID X 1M e e eeaea . C42673 .-59  pin, 1" Diameter x 4-1/8..... C42719 .87 - Flat Washer, 5/8 SAE...... 195-541
! ' - .60 - Bronze Bushing, ' o 88 Machine Bushing, 2-1/4 OD x -
©© .1-3/4 OD x 1-1/2 ID x 1"... Ch2674 1-1/2 ID x 16 GAuw.v.ip... CA2642

- 90 ' Cotter Pin, "3/16 x l—1/4..l32;3;2 -
91  Cotter Pin, 1/4 x 1-1/2...132-349

93 . Foot Pad - Large.....:.... C42675"
94 Foof Pad - small.......... C42676
95  Quick Release Pin - Short.. C42679
- 96 BUNMPEY.....i..aaneannana.. C42682

, 97  Grease Fitting..... ....... 219-10-
i - 98 Pin Retainer - Large...... (42698
. 99 Stabilizer Pad....i........ 42700

- 100  Pin, 1" Diameter x 4-1/4...'C42701
101 Pin,.5/8 Dia.x 4-15/16.... C427Q4

102 Mainframe Weldment........ C42734
i 103 .Stabilizer Weldment....... C42735
E T 104 Stabilizer Shoe..... S e C42708 -
i 105 Stabilizer Shield......... C42709
. 106 © Main Pivot Shaft.......... €42713
. 107 Pin, 5/8 Dia..x 5-5/8....: C&2721
© 108  Pin, 578 Dia. x 3-7/B..... C42718 .
© 109 Pin, 5/8 Dia. x 5-5/8..... ‘C42732
110 Grease Fitting, 45°....... 219-37
111 °"Bolt, 5/16 NF x 7/8 Gr.5..,114-101
112 © Locknut, 5/16 NF........ ... 1311169
113 Pin Retainer - Small....... 042720:-'
[
]
-, ; .
: {
4 .é‘?
; S oo . . : ’ = ' _Page 33 . <L




PARTS LIST - FIG 18

Index Description: Part No,
.- 175 | Hydraulic Hose, 3/8. NPT M - :
<, X 3/8 NPT M % 10Q"......%... C42690
176 = Hydrdulic Ho¥e, 3/8. NPT M .
-+ % 3/8 NPT M.x.118"s...... ... C42691
177 . Hydraulic Hose, 3/8 NPT M .
- x 3/8BNPT M x 63"...7....... - C42688
. 178° Hydraulic Hose, 3/8 NPT.M e
Lo X I/G NPT xL927. .. LiL .. CA2689
" 179  Adapter Unjony 1/4 NPT M o .
- X 3/8-NPT F..... wearedeod 218-910
180 ‘Adapter. Umiony’ 142" NPT :
T X L/2 NPT F % 45 ... .5un. “..;218—938
181  Adapter Union, 748-14 M o
x 1/2 NPT F x W L 218—5201
182 ' Adapter Union, 364 -16 M
. X 3/8 NPT F X 90 +vvurunnns. 218-5381
183 . Hose Clamp.......v.evuiin... 214=260 ;
FIG 18

Index Description ‘_Part No.
184 Check Valve.i......e.:s.u... C4265%
185 Plastic Tie..... cdiraeaanae C22947
186 ' Hose Sleeve, - )

1-5/16 1D x 1B, it 042685
.

{

L

' Index

' PARTS LIST - FIG 19

Nb;A

‘X23/B.NPT M x 20"..... A,

"DescriptiOn Part
187 -- Bolt,. 5]15 NC x 2- 1/2 ........ 113-111
198 - Nut, 5/16 NC.vvwuranvnununn. 129-102
199 Hydraulic Street Elbow, - -
" -3/B NPT X 90°............ e 217-1016.
200  Lockwasher, 5/16.....,.. vean 192 20
201 - Cross-Over Relief, .
o 1300 PSisenvrvarsaaensoneest C42671
. 202" .Hydraulic Hose, 3/8 NPT M .
042686

Déstriptién

_Index i fw—Part NO.
t203 Hydraulic Hose, 3/8 NPT M. )
x 3/8 NPT M x 45%,.......... 042687'. ‘
204  Adapter Union, 1/4 NPT M’ *
. X 3/8 NPT Fo.vuuuuin.., ‘.ri..ZlS 910 :
205 Adapter ‘Union, l/4 NPT M~ . -
X /B NPT F X-90 vevrenrnenn 218-948 .
206  Adapter Union, 3f4-16 M -
E % 3/8 NPTIF %190 .......... 218~ 538?
207" Hose ClampP...vevuav.. e e 2164-260




' Cylinder -

Lift.and Crowd - = -

Part No. C42636
- Cylinder
Bucket '

Part No. C4Z635

~ Cylinder.
Stabilizer
Part No. C42634

Cylinder
" Swing | .
_Part No. C42637

A

Torque: 200 Ib.-ft.
(G fa
N/

Torqué: 140,101},

N/

Prober Pisf_on .
- Assembly

/i

132

V/

Proper Piston

Assembly

Torque: 100 ib.-ft,

Y277, :
N ——,
¥ / /o
)>\>\>> /.
Proper Piston
Assembry

.
T

T i
-4
PN

N . = - L-‘. -

 HYDRAULIC CYLINDERS - PARTS LISTS

-~ ' Page 37 -

[

Index | Description - C42636 | C42635 | CA2634 | C42637
1 | Lock Nut, 374 NF Nyloc.....,. et cu2638 | caz638| . - .
'? Jam Nut, 3/4 NF Nyle....;,f.:;....-f.. ....... ' E : .'-cﬁzeéo
3 | Jam Nut, 1" NP ﬁyloc ....... .........t.; ....... . . ‘042641 R
4 | 0il.Seal, 1-1/4 OD % 1" IDuucnenueerennernns. * * o
.5 0il Seal, 1-5/8 OD xAl—l/S'ID..J....... ....... - - *
6 | O-Ring, 1" OD X 3/4 IDueeuiverennesernnnnnn.. * * . x .
7 | 0-Ring, 1-3/8 OD. % 1-1/8-ID......... e E *
8 | O-Ring, 2" OD x 1-3/4 ID.......... eeemaneians * x *
9| O-Ring, 2" OD %.1-5/8 IDsvvevereneansnrnrains, B * :
10 | Back-Up Ring, 1-3/8 OD x 1~1/8 ID............. *
11 | Back-Up Ring, 2" OD.x 1-3/4 ID. s eeineeen s * * S
12 - | Back-Up. Ring, 2" oD x 1-3/8 3 S | *
'13 . | Back-Up Ring, 1" OD X 3/4 IDuseesvuneesnennss, * * ' "
14 | Packing Assembly, 1-3/8 OD X 1" IDuseessnn..., * .
15 | Packing Asserbly, 2" 0D x 1-1/2 ID...... R CR *
16 'Retgining Ring,;InternAl ........ Kerarenteanein *. C42677
17 | Wear Ring, 2" OD x 1-3/4 ID'X 3/8ueuiveenvenss | . o
18 | PiSEOn WASher.......ieseistiaseenrsns eeeeereon | CA2748] C42748 | caz736
19 | GLARE NUE..teuennatieeneesinninnyeransensnns c42737 | c42737. “ '
20 | PASEON....ati i iiie i i .. | caz7a7” C42747- C42738 | C42754.
217 | Cylinder Tibe WelGment.....e..ue.seesissss..o. | C42751 |.C42751 | C42741 | C42753
. 22 Piston Rod Weldment......... e l, .- C42752 C42746 | C42742 | C42756
23 éistOn«Spacer, with GQRing and Back-UpPS. .. vu.. d42743- C42743 . |
24 | Rod Guide ASSEMDLy...vsssesss... e P C42744
25" | ‘Gland, with O-Ring, Back-Up, ahqtpacking----:u ¢42750 C42750. - ‘
267 | GLanGa et iririiiii e e | C43739 _

- .27 | Bronze Bushiné, 1" IDfx 1-1/4 OD x 1-1/2...... R . C42672
For Complete Cylinder, OFAeT.......ve.esssen.. C42636 (C42635 |.C42634 | €42637
Séél'Repair'Kit-(inéludeé alllPackinés, : ] I
Wear Rings, O-Rings, Back-Up'Rihgs, and ) B . .
Wipers for one cylinder)...i.v.vussiecnalua, ... |[C42749 | C427491 C42740| C42755
* Not availaﬁlé'as a- separate repair paft‘— qrdér segl reﬁair kits

’ ;ﬁPORTANT: Repléce‘Cylindér Nut (1, 2, -or 3) ahy‘;imelnut.must bgl
o © + removed, and torque to value shown on page 36.-




